PARTS BOOK

FOR

MODEL HR PAYLOADER:

BEGINNING WITH SERIAL NUMBER 43800

FORM HR-C-4

MANUFACTURED BY
THE FRANK G. HOUGH CO.

LIBERTYVILLE, ILLINOIS

LITHO. IN U. S. A. AUG. 1954 I




IT IS THE POLICY OF THE FRANK G. HOUGH CO TO IMPROVE ITS PRODUCTS WHEN-
EVER POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE
CHANGES OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY OBLIGA-
TION TO MAKE SUCH CHANGES ON MODELS PREVIOUSLY SOLD.

If you should need information not given in this manual, or require the services of a trained mechanic, we
urge you to use the extensive facilities offered by The Frank G. Hough Co. "PAYLOADER" dealers. Dealers
are kept informed on the best methods of servicing and are equipped to provide prompt, high class service on
the field or in an up-to-date service shop.

Dealers carry ample stocks of the Frank G. Hough Co. essential "PAYLOADER" parts.

Listed below you will find the name of The Frank G. Hough Co.dealers with whom your parts orders should
be placed and who should be called upon for any required information concerning proper operating and main-
tenance procedure.

OUR PAYLOADER DEALER 1S:

When ordering parts, always give The Frank G. Hough Co. "PAYLOADER" dealer both the name and part
number of the part required, and also the SERIAL NUMBER OF THE "PAYLOADER".

SO THAT YOU MAY HAVE IT BEFORE YOU, WRITE THE PAYLOADER, POWER UNIT, TRANS-
MISSION, HYDRAULIC PUMP AND HYDRAULIC VALVE SERIAL NUMBERS HERE:

PAYLOADER SERIAL NO:

(Stamped on plate on frame)

ENGINE UNIT SERIAL NO:

(Stamped on engine block)

REAR AXLE SERIAL NO:

(Stamped on differential housing)

FRONT AXLE SERIAL NO:

(Stamped on differential housing)

HYDRAULIC PUMP SERI'AL NO:

(Stamped on pump body)

HYDRAULIC YALVE SERIAL NO:

(Stamped on valve body)

POWER TAKE-OFF SERI'AL NO:

(Stamped on inspection plate)

TORQUE CONVERTER SERIAL NO:

(Stamped on plate)

TRANSMISSION SERIAL NO:

(Stamped on plate)




INDEX OF CONTENTS

NAME PAGE
Accelerator & Hand Throttle Group. .. .. e e e e e e e 17
Air Cleaner GIoUP « « v v v v v v v v bt ittt et ottt e ae e e n 10
Body Group. « v v v vttt e e e e e e e e ‘ 3
Boom & Guide Group. + « v vt v v o vt et ettt e 89
Brake Connections Group. . . ... .... C et e e o v 54
Brake Control Linkage . « v v v v v v v vt vt v e o e oo e anne 53
Brake Group - SeeFrontAxle 49,50
Brake - Parking. « « v o v v v v vt ittt et e e e e 51
Bucket & Carrier Group .......................... 91
Clutch Brake. ... ........ C et e e e et e e e e e 27
Clutch Control GIrouUp « + + v v v v v vt ot o et e oo o v a v e 26
Clutch GroUP .« ¢ v v v v v e et e e e e e e e e ettt e e 25
Clutch Power Take-Off Group. « « v v v v vt vt vt vt v v e v e o 23
Diesel Engine Group. . « ¢t ¢t v v v vt vt v ottt m e e v ennas 9
Diesel Wiring Group. . « . v v v v i vt vt vttt vt e e v e s a o - 71
Drive Shaft Group. . v « ¢ v v v o i v ittt i et et e e e .. 41
Extra Equipment - L1ght1ng System C e et e e e e i e 92.94
Frame Group. . « . + . . ¢ v 0o o e e e e e et e e e e 5
Front Axle - Housing Group...... e e et e et e et 43
Differential Group . . . ¢ vt v v v vt it vt i e e 45, 46
Final Drive Group . ... . C e et et e e e e e e e e 47,48
Brake Group . « « v v o v it i i i e e e e e e e 49,50
Fuel Tank & Lines for Diesel Engine. . ... ... ... ¢ ... .. 13
Fuel Tank & Lines for Gas Engine. . . . . e e e e e e e 11
Gas Engine Group. . « « ¢ttt v ittt ittt i i e e e K
Gas Wiring GIroup. « v o o v v v vt v vt v vttt et e e aen e 69
Gear Shift Lever Group. . . « « v o v v vt ittt it e e v e s en 39
Hoist Group. « « v v v v ittt i it et e ittt it e et e e e e ea 85
Hydraulic Diagram . . . . . . ot ittt ot i it n it e oo e aas 73,74
Numerical IndexX. . . ¢ v v it i v i i i e e e e e e et e e e e 95-.100
Oil Reservoir . .. . v i v ittt ot s et e e s o v vt o s ans o o 15
Pump Group - Booster . .. ... .. ... .0, . 7
Pump Group - Hoist Cylinders . . .. .. ... ... .. oo 76
Pump Power Take-Off Group . . . . . .. . v v v i v vt i v v v 79
Radiator Group .. .. oo v v vttt v v v i o v e e e 15
Rear Steering Axle - Housmg Group . ¢« v v e i . 57
Differential Group ... ... ... e 59,60
Final Drive Group . . ¢« v ¢ v+ e e et e e e e e e e e 61-63
Steering Booster GroUpP. . v v v v v v v v v v v b v ot o vt e 86, 87
Steering Gear Group. . « « « ¢« v v v v v . et i 67
Steering Linkage Group. . ... ...« .. e e e e e e 65
Transmission - Housing Group. . « « « v ¢ v « . . N 29
Input Shaft & Directional Shift Groups N 31
Reverse Idler Group. .. ... e e N 32
Intermediate Shaft Group..o « . « « v v v v v v i i . . 33
Speed Range Shaft & Shift Group . . . . ... ... s ee e 35
Output Shaft Axle Engagement Group . . . . . c e e e e e e 37
Torque Converter Lines & Cooler GToup « . e « « v o v o o v a0 21
Torque Converter & ReServoir. . . « v v v v v vt v vt v s o o a0 19
Uni-Drive Group . . . ¢« v v v vt i i et e it v oot e v a v o oo 55
Valve Control Group. . « v v v v v it it it ittt it e s s ae s 81
Valve Group . . v v v vt o vt vttt v e e v e e et e e 83
IMPORTANT

Each part pictured in this catalog is given an identification number which corresponds to the item number
in the parts lists of the group. These item numbers are given to identifythe part and name of the items wanted.
Parts listed herein apply to machines beginning with serial number shown on the outside cover, unless other-
wise limited as shown in the serial number column on the right side of the page. Figures in the "Qty" column
indicate the number of that part used in the group--not the total for the machine.

The bucket is always considered as the front end of the machine and right (R.H.) or left hand (L.H.) sides
are determined by the operator's position when sitting in the seat and facing the bucket.

Always give the following information on all repair parts orders.

The Part Number, Name and Quantity of Items needed.

The Serial Number and Model Letters of the machine.

. When ordering parts for the Transmission, Drive Axle, Pump, Valve, or Engine, be sure to give the
Serial Number and Model Number of such units also.

4. Give the Destination and Method of shipment desired along with any special invoicing instructions.

W N -~




!

.W”HHHUH\HIH i

i

T

I
WMM

?

i

M

}‘

H[uquwww

{|‘|1!||||||H]IIWI|“”lﬂ"“,nt” ;

5

Py
L4l

mi' ‘

i/ B

3 AUIINTHHS
!

Il

UIHW

"
I

”“[IIII[WW'"
Ll

Fig. 1
BODY GROUP

2




BODY GROUP

ITEM

PART

First Used on
Serial Numbers

NO. NO. PART NAME Qty.

FROM THRU

1 122083 FrontShroud. .. .. ... .ttt it ittt eeneenn. 1

Bolt, Nut & L.W. (1/2 N.F, xl 1/4" Lg) ... .. PR 2

Bolt, Nut & L.W. (1/2 N.F. x 1-3/4" Lg.y......... . 3

2 HA-1360 Grommet - Tank Neck, . . ... ... ... 00t en.. 1

3 122158 Instrument Panel . . . ............ c e et e e 1

Bolt, Nut & L.W. (3/8NF.x3/4" Lg)eoooie i oo 4

4 115295 Bar - Shroud Guard . . . .. .t vttt ittt e e e 2

5 122052 Shroud Guard. . . v . ¢ v v v v v v v v e w. . e e e e e 1

Bolt, Nut & L.W. (1/2 N.F. x 2-1/2" Lg)Top ....... 2

Bolt, Nut & L.W. (1/2 N.F. x 2" Lg.) Bottom. . ... ... 2

6 118758 Front Side Shroud -R.H............ c e e e s e 1

6 118759 FrontSide Shroud - L.H. . . ¢ . . ¢ it i vt it v oo e oen 1

Bolt, Nut&LW(S/SNF x3/4"Lg) eeeee.. 10

Washer, (3/8" Std.). . ... . e s e et e s e 6

7 118731 Rear Side, Shroud - R.H. & L.H. ...... 6 e o s s s s 2

Bolt, Nut & L.W. (3/8N.F. x3/4"Lg.)e e o v v v v v v ... 8

8 122966 Side Panel -R.H. ........ C s e st s e e e e e s ase 1

8 122967 Side Panel - L.H. .......... C e e s e e e e . 1

9 HL-3635 Hood Clamps . . . v v v v v ittt e ettt teeee e e PN 4

Bolt, Nut & L.W. (10-24 Stove x 3/4" Lg.) ......... 8

10 107677 Recess Bumper ... .. e e s e i e e s .. 4

11 122965 |Hood - Gas Only. . . . . et e e et e 1

11D 123068 |Hood - Diesel Only. . v v v v v v v v vt e eeeeeee e un 1

Bolt, Nut & L.W. (3/8 N.F. x 1" Lg ) Hood to Grl.lle . e 4

Bolt, LLW. (3/8N.F.x1"Lg.) . .......... et e e 4

Washer (3/8"Std.) . ..... e e e e e et e e 6

12 109985 Back RestCushion . .. ......... et e e e e 1

Bolt, Nut & L.W. (3/8N.F. x 1" Lg.) oo oo oo 2

13 103221 SeatCushion . . .......... S e s e e s e s s e [ 1

14 119483 Seat Cushion Support - Diesel Only . ... ..... cee s 1

15 113134 Seat Cushion Support - Gas Only. ... ....o.onu... 1

16 124547 Floorboard . . . vt i it ittt et ettt ee e [P 1

Bolt, Nut & L.W (3/8 N.F. xl"Lg) e 2

Bolt, Nut & L.W. (3/8N.F. x 2" Lg.). . o o oo v v vn... 2

17 107106 Spacer - Floorboard. . ... ........... e e e 2

18 123378 Control Panel - Diesel Only. . v vt v v v v e 0o vt o e v e 1

19 126979 |Floor Board Support - Diesel Only . . . . . . v e v . v. . 1

Always give the "Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.




Fig, 2
FRAME GROUP

4




FRAME GROUP

First Used on

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
1 124493 Main Frame - Gas Only. ... .. e et e e et 1
1D 124642 Main Frame - DieselOnly. . ... ... .......... .. 1
2 122997 Grille w/Screen - Gas Only . . . . ..o v v e e .. .. 1
2D 111743  |Grille w/Screen - Diesel Only et et i e e e 1
109271 Screen - Grille . .... C s et i e e e e e et e e 1
Bolt - 1/2 N.F. x 2-1/4" Lg (Gr1lle to Frame) . .. ... 4
Nut & LW, (1/2N.F.) e ottt ettt et i et eeeeen 4
3 121204 Counterweight . . . .. ... ... ... ..., 1
4 109718 Bolt - Counterweight (3/4 N.C. Sq. Hd. x 12" Lg.) . 2
5 109719 Bolt - Counterweight (3/4 N.C. Sq Hd. x 16- 1/2" Lg ) 2
Nut & L.W. (3/4 N.C. Hex. Hd.) . e c e e e e .. 4
Washer (3/4"Std.) . .. .. ... .... et e 4
6 109206 Rear Axle Support (Includes Items 7 & 8) .. ........ 1
7 111859 Bushing - Rear Axle Support - Rear . ............ 1
8 111860 Bushing - Rear Axle Support - Front. ....... e 1
125319 Bolt - Support to Frame (3/4 N.F. x 8" Lg.) H.T. ... 8
Nut (3/4N.F.) ot it ittt ettt e ettt et 8
9 111723 Pivot Pin - Rear Axle Support - Front. . ... .. e e e e 1
108163 Bolt (3/8N.F. x4-1/2"Lg.). v v v v v v oo v eeeeee 1
Nut & LW, (3/8N.F.) et ottt it ettt it eeeen 1
10 124259 Pivot Pin - Rear Axle Support - Rear ............ 1
11 123234 PinLock -Rear Pivot Pin. . . v « v v v vt v st v v 1
108149 Bolt - 3/8N.F.x1"Lg. .. ... irunnn.. . 2
Lockwasher (3/8" Std.) .. ...... e et e 2
12 111830 Pad - Rear Axle Support . . . . v vt v v v v uu.. C e e 2
13 109556 "U" Bolt - Rear Steering Axle . . ... .....0..0... 1
Nut (3/4N.F.) ... vttt et einnn C e et e e e s 2
14 124146 Transmission Mounting Bar L.H. (Top) +. .. .. ...... 1
15 124147 Transmission Mounting Bar L.H. (Bottom) . .. ...... 1
108184 Bolt (1/2N.C.x2"Lg)e v v v e v vn.. e e 12
16 124176 Transmission Support Bracket - R.H. (To Frame) . 1
Bolt - Support to Frame 1/2 N.F. x2"Lg. ... .... 5
17 126373 Pad - Mounting Bracket - Transmission. .. ... ... .- 1
18 124156 Bracket - Transmission to Support Bracket - R.H. 1
19 106661 "U" Bolt - Front Axle. . . .. ....... et 1
20 111830 Pad - Front Axle . .. ... e et e e e e e 2
108363 Bolt - 3/4N.F. x 8" Lg. « . ittt i i s en e . 8
21 104510 "U" Bolt - Steering Gear Support . ....... C e e 1
22 101022 Bushing - Boom Pivot. .. ...... et e e e e 2
23 114857 Spacer - Reservoirto Frame . . « . v« v v ot o v v v vu. . 1
24 112288 Collar - Hoistto Frame . ...+ .:c v v euunnnn o oas e 2
25 HL-3514 Insulating Strip - Battery-GasOnly. .. .. ........ 1
25 HL-3514 Insulating Strip - Battery - DieselOnly ... ........ 2
26 111428 Pin -DrawBar Hitch . . ..................... 1
120198 Shim - Rear Axle Support - Not shown. . . .. ... .. .. 2
Grease Fitting (Pivot Pins) 1/8 P.T. 85° #1613B ..... 2

Always give the "“Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.




Fig. 3
GASOLINE ENGINE GROUP




GASOLINE ENGINE GROUP

First Used on

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
1 121450 Engine - QXLD-3 (See Hercules Engine Manual. .. ... 1
123515 Engine Short Block Assembly. .............. . o
2 119089 Strap - Engine Flywheel ... ............. e e e 4
3 122344 Rear Engine Support. . . « ¢ o v e v v v v 00 vt vt e [P 2
4 122357 Rubber Pad - Engine Support . . « « . ¢« oo 0o . e 2
108019 Bolt - 1/2 N.F. x 2" Lg. - Engine Support. . ... ... . 4
Nut - F/2ZNF.Std, ...t i ittt vstienneneaenn 4
108181 Bolt (1/2 N.C. x 1-1/4 Lg. Ht.) Support to Engine. . . .. 8
Lockwasher (1/2" Std.) . . .. .. ... et e et e e 12
5 103490 Street Elbow - 3/4" Std. x 90°. . 1
6 127107 Nipple - 3/4" Std. x 7" Lg. . . . 1
7 103471 Elbow - 3/4" x 90° Std.. ... .. Crankcase 1
8 104579 |Plug - 3/4" Std. Pipe .......[ Oil Drain 1
9 112070  |Support. .. .... se s e s e 1
108039 |[Bolt, 1/4 N.F.x 3/4"Lg...... 1
10 105687 Cartridge - Oil Filter Refill. . . . . .. ... oo oot 1
11 111780 Pipe -Exhaust. . o .« ¢ ot oot v v v o v e oo onnonsoas 1
12 110547 Elbow ~Exhaust. . o « v ¢« ¢« vt vt oot ot oot v o oo eenn 1
13 110461 MUFFlET. o o v o o vt e s s o e s v o oonoeaseossssenns 1
14 103949 Clamp - Exhaust .. ...... et s e s e e s e es s s e oo 3
15 103765 Starter PushRod . . ... ..... e e e 1
16 103940 Knob - Starter Rod. . . . . v v vt o0 0 v v oo e e e 1
17 122173 ChokeRod. . . ............ e b et s e s e e 1
18 HL.-3562 Knob ..o vvevneeens T 1
19 105563 Spring - Choke Rod Return. . . . . v e e v v o v v oo e 1
20 103763 Clip - Choke Rod Support. . . .« « e v v s v v e e 1
21 122629 Clip - Choke Rod Support. . . « + « ¢« v o oo o e e 1

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.




b Al

‘A)
i\
L]
. N
. = :'
7 e
n
. |
»
/ S

A ﬁ";r w Al = I
(;
S

Fig. 4
DIESEL ENGINE GROUP

8




DIESEL ENGINE GROUP

First Used on

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU

1 124140 Engine - Hercules - DIX-6 (See Engine Manual). . . ... 1
123605 Short Block Engine Assembly. . . .. ... oo vt vvun...

2 119089 Strap - Engine Flywheel . ... .. e e e e e 1

3 122344 Rear Engine Support...... S et e e o e oo e 2

4 122357 Rubber Pad - Engine Support . ... .. DN e 2

108215 Bolt - 1/2 N.F. x 2" Lg. - Support to Frame. .. ..... 4

Nut - 1/2N.F.Std. ......... N 4

108181 Bolt - 1/2 N.C. x 1-1/4" Lg. Ht. - Support to Engine . . 8

Lockwasher - 1/2N.C.Std. . . ...... e e e e e 12

5 114280 Support - Filter..... ... et e e e e e e e 1

108150 Bolt - 3/8N.F.x1-1/4"Lg. ......... S e e e e e 2

Nut & LLW. -3/8N.F.Std. .. ....0tiineennn 2

6 114454 Shut-Off Cable. . . v v v i v i v it ittt it et e e oo e 1

7 HL-3550 Clamp -Cable........... e e et 1

8 114601 Clamp -Cable. . . ... ... ..ttt ienens 1

108039 Bolt - Clamps - 1/4 N.F. x 3/4" Lg .............. 2

9 122672 Flange - Muffler ......... et e e 1

10 122673 Elbow - Muffler. ........... e e e 1

11 114616 Muffler Complete. . . . . . . ... . ittt 1

12 103949 Clamps - Muffler . . ¢ v v v i it v v e a v e oo mo e aeas 1

13 112230 Exhaust Flap. .. .. ... .... e e e e e e 1

14 107277 Clamp - Exhaust Flap...... e e e 1

15 114284 Support - Oil Filter ........... et et oo 1

16 127361 Hoop - Muffler Support .. .. .. e e e e e e 1

17 127360 Bracket -HoopMounting . . . . . . ..o vt vv vt vt i u 2

Always give the "Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.




Fig. 5
AIR CLEANER GROUP

First Used on

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
FOR GAS ENGINE ONLY

1 103759 Cap-AirCleaner - Gas . . . v v v v v v v v v s o v oo . e 1
2 103655 Air Cleaner -Gas Engine .. .................. 1
3 103760 Bracket - Air Cleaner. . . .. . . v v v v ot vttt it e e 1
Bolt - 5/16 N.F.x 1" Lg. - Cleaner to Frame. .. .. .. 4

Nut & L.W. - 5/16" Standard . ... .. .00t 4

4 104412 Hose - Air Cleaner. . « . ¢ v v v v v v v v v ot o v v v o v e o 2
5 121351 Tube - Air Cleaner to Carburetor....... ... .. ... 1
6 HA -352 Clamp - Air Cleaner Hose - 2-3/8"L.D. .......... 4

FOR DIESEL ENGINE ONLY

7 114604 Cap - Air Cleaner -Diesel . ... ............... 1
8 107334 Air Cleaner - Diesel Engine. . . . . ... ... .. .. .... 1
9 107336 Bracket - Air Cleaner. . . . « v v v v v v v v v v e e e 1
Bolt - 5/16 N.F. x 1" Lg. - Cleaner to Frame. .. .. .. 4

Nut & L.W. - 5/16" Standard . .......o0ouunun.. 4

10 109759 Hose - AirCleaner. . . .« v v v v v v v v v oo v s v v s oo e 2
11 127374 |Intake Pipe - Air Cleaner . .. .. ... v et oo, 1
12 113588 Flange Complete - Air Cleaner. . . ... ... ... ... .. 1
13 107337 Clamps - Air Cleaner Hose - 2-7/8"I.D. ......... 4
14 107227 Clamps - Air Cleaner Pipe - (obsolete) . . . ... ..... 1

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

10



Fig. 6
FUEL TANK & LINES FOR GAS ENGINE

First Used on
PART ITEM Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
1 Reducer Bushing - 3/8" to 1/4" - Fuel Tank........ 1
2 HA-963 |Needle Valve...........00..... et e 1
3 118834 Tube - Fuel Tank to Pump 5/16" x 110" Lg. - Gas Only. 1
4 HA -928 Elbow - Fuel Pump. .. .. t et e e e e e et 1
5 HL-3550 Clamp - Fuel Line . . . . . ........... e e e e 3
6 123161 Fuel Tank. .. ... ... ittt ittt ittt tiinnnnns . 1
7 HA-1279 Cap-Fuel Tank. . . .t i vttt i ittt it ittt eene 1
8 123299 Tank Support. .. .............. €t e e e 1
9 123303 Tank Strap .. ...... e et et e e . 2
10 123241 Gas Tank Strap . . ¢ v v v v vt vttt it o s o oo te e e e 1
11 110198 Tank SUPPOFt. v v v v v v vt vttt bt vt ot et ae e 1
108149 Bolt (Tank Strap to Shrd.) 3/8 N.F.x 1" Lg. . ... .. .. 4
108149 Boit (Tank Supt. to Frame) 3/8 N.F.x 1" Lg. .. ..... 4
Nut - 3/8 N.F. Hex. Hd. ...... et e 8
Lockwasher - 3/8" Standard. . . .. .. ..ot 8
Nut/L.W. - 3/8N.C. - Tank StrapEnds . . . ... ..... 4
Flatwasher - 3/8" Standard . . . . . v o v vttt oo 4

Always give the “Payloader” Serial Number with the Part Number
and Name of Items needed when ordering Repair Parts.

11




@

/)

Sy

s

| —

7 NI )

Fig. 7
DIESEL FUEL TANK & LINES

12




DIESEL FUEL TANK & LINES

First Used on

ITEM PART Serial Numbers
NG, NO. PART NAME Qty.
FROM THRU
1 117378 Reducer Bushing Fuel Tank . .. ......... e 1
2 102099 Shut Off Cock (Fuel Tank Bottom) . . . . . .. v v 0o v vt 1
3 109182 Fuel Line - Tank to Filter - Diesel Only .. .. ... oo 1
4 119894 Elbow - Primary Filter - 3/8 M.P.T. x 3/8" Tube. ... 1
5 124910 |Elbow - Adapter Union 90%. . . . . ... .. ... 1
6 113009 Fuel Hose - Filterto Primer. .. ... ..t vv v e, 1
7 109181 Adapter Union - 90° - Transfer Pump . . . . .. e e 1
8 119897 Tee - Transfer Pump . et e e e e 1
9 109181 |Adapter Union - 90° - Transfer Pump et e e 1
10 119892 Fuel Hose - Secondary Filter to Transfer Pump .. ... 1
11 109181 |Adapter Union - 90° - Secondary Filter . . . .. ...... 2
12 119891 Fuel Hose - Secondary Filter toInj. Pump . .. .. .. .. 1
13 119896 Straight Fitting - Fuel Return to Engine - 1/4 M.P.T.
x1/4" Tube . .. . ... .. e e e e e e e e 1
14 118921 Fuel Line - Return Line .. ... ... ... e 1
15 119893 Elbow - Fuel Tank Top - 1/4 M.P.T. x 1/4" Tube . 1
16 127122 Fuel Line - Pump to Primer . . ... ¢ v o oo v v o s 1
17 HS-972 Straight Fitting - Primer - 1/8 M.P. T x 1/4" Tube. . 1
18 117913 Straight Fitting - Primer - 1/8 M.P.T. x 1/8" Tube. . . 1
19 114626 Fuel Line - Primer toManifold .. ... ......0¢c. .. 1
20 119895 Hose - for 1/8" Primer Line . ... ... e e i e e e e 1
21 117913 Straight Fitting - Manifold - 1/8 M.P.T. x 1/8" Tube . . 1
22 113169 Street Tee - 1/8" -Manifold .. . ..+ vt ettt e e v 1
23 123161 Fuel TanKk. . « o o ¢ v o v o vt o o s v v v oo ooanosonos 1
24 HA-1279 Cap-Fuel Tank. . . . .. ... .. oot i vien o 1
25 123299 Tank SUPPOTL. v ¢« v ¢ v o v v v v oo v oo e o n s s s e o s o e 1
26 110198 Tank SUPPOTL. « v v v v v vttt o s v e o e e e o nsn oo a s oo 1
27 123241 Gas Tank StTap « . v ¢t v v o v v v v v o s o o v oo o v s o e 1
28 123303 Tank Strap Assembly ... .. e e e e 2
108149 Bolt - Tank Strap to Shroud - 3/8N.F x 1" ........ 4
108149 Bolt - Tank Support to Frame - 3/8 N.F. x1"....... 4
Nut - 3/8N.F.Hex. Hd. ... ¢ttt v v v .. 8
Lockwasher - 3/8"Std. .. . ..ot vv e nee.. 8
Nut - 3/8N.C. - Tank StrapEnds . . ... .o o0 v v v 4
Flat Washer - 3/8"Std. ................ e 4

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

13




Fig. 8
RADIATOR GROUP

14

v



RADIATOR GROUP

ITEM

PART

First Used on
Serial Numbers

NO. NO. PART NAME Qty.
FROM THRU
GAS ONLY
1 108514 Radiator - Gas Only . . . . v vttt i ottt et eeenns 1
Nut & L.W. - 5/8 N.C. - Radiator to Support. . ...... 2
2 109775 Cap - Radiator - Pressure Type.. .. ... ... .c.... 1
3 113021 Elbow - Radiator to Engine - Lower ............. 1
4 113366 Water Tube - Radiator to Engine - Lower. . ... ..... 1
5 104412 Hose - Radiator to Engine - Lower . . . . .. v v oo u ... 1
6 110460 |Hose - Radiator to Engine - Upper ... ........... 1
7 HA -352 Hose Clamp - Water HOSES + « « v o v e v v ot o0 v v o s 6
8 123057 Strap - Radiator toGrille . ... .. .. ......... . 2
Bolt, Nut & LL.W. - 3/8N.F.x 3/4"Lg. - Strap . . . ... 2
Washer - 3/8" Standard - Strap . . .. .o vt v v v v o v 2
9 108474 Rubber Pad - Under Radiator. . .. .......... . e 2
10 112002 Drain Cock - Radiator. . ........ e e e e 1
DIESEL ONLY

11 112847 Radiator - DieselOnly . ... .................. 1
Nut & L.W. - 5/8 N.C. - Radiator to Support.. ...... 2
12 HA-1274 Cap - Radiator - 41b. Pressure . . .. ............ 1
13 114605 Elbow - Radiator to Engine - Lower .. ........... 1
14 113611 Water Tube - Radiator to Engine - Lower. . ... ... .. 1
15 114607 Hose - Radiator to Engine - Lower . . . ... ... ... 1
16 114606 Hose - Radiator to Engine - Upper . ... .......... 1
17 108662 Clamps - Water HOS€ « . . v v v v v v vt e v vt v e e e 6
18 123377 Strap - Radiator toGrille .. ... ............... 2
Bolt, Nut & L.W. - 3/8 N.F. x 3/4" Lg. - Strap . . 2
. Washer - 3/8" Standard - Strap .. . ... ..o 2
19 108474 Rubber Pad - Under Radiator. ... .............. 2
20 112002 Drain Cock - Radiator. . ... e et e e c e et e e 1
21 123006 Radiator Shutter - Diesel Only . . . ......... e 1
Screws - #10 x 5/8 R.H. Type "F" (Shutter to Radiator) 6
22 126963 Shutter Control Assembly .. .. oo vt vt ot o n v o oo s 1
23 HL -3550 Clamp - Shutter Control ... .. .. ...t e 1
Bolt & L.W. - Clamp to Hood - 1/4 N.F. x 3/4" Lg. 1
Capscrew - Hand Control to Panel - #10-24 x 3/4" Lg.. 3
Nut & L.W. - #10-24 HeXe + v v v v v vt ot ot oo v as o 3

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

15




Fig. 9
ACCELERATOR AND HAND THROTTLE

16




ACCELERATOR AND HAND THROTTLE GROUP

First Used on
ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU

1 HL-1235 Accelerator Pedal ... ... e e e et et et 1
2 119582 Pin - Accelerator Pedal . . . . v it v v v v ot vt e e o 1
Cotter Pin - 3/32x1". ... ..... et e e et e e e 1
3 124771 Pin - Tube .. ... ...t e e e e e 1
Cotter Pin - 3/32x1"....... e e e e et e 1
4 124587 Tube - Pedal to Cross Shaft. ......... e e e e e e 1
5 124590 Accelerator Rod ~-toCross Shaft . .. ............ 1
Washer - 5/16" Flat. . ... . e e e e e e e e 1
Cotter Pin - 3/32 x 1M, . . . .. ittt it it e s et 1

See - Brake Control Linkage Group for Item 6 Thru 10.
6 Accelerator Linkage . . . . .. .. ... ... oL, 1
K Link - Accelerator Linkage to Uni-Drive Lever. . . . .. 2
8 Gas Power Lever - Uni-Drive .. ... .. ... ....... 1
9 Carburetor Lever - Uni-Drive to Adjusting Rod. . . . .. 1
10 Adjusting Rod - to Accelerator Cross Shaft. ... ..... 1
11 124582 Accelerator Cross Shaft . . ... ... ... ... 1
12 HA -800 Bearing - Cross Shaft Support . .. .............. 2
Bolt, Nut & L.W. - 1/4N.F. x3/4"Lg. . ....... PR 1
118494 Grease Fitting - 1/4N.F x90° .. .............. 1
13 124638 Spacer ~Cross Shaft. . « . .« .t v vt vt et ittt et 1
14 125576 |Accelerator Rod - Gas Engine ... .. .. e e e 1
15 HA -807 Clevis & v v v v it et ettt st et e i e 1
16 HA -845 Pin and Cotter . . . . . ... e et b e e e e e e 1
Jam Nut - Accelerator Rod . . ... ... ... ... ... 1
Washer - Accelerator Rod. . . . .. ¢« . o v v v v v v oot 1
Cotter Pin - Accelerator Rod. . . . ... ... .. ... . 1
17 122630 Support - Accelerator Rod........ e e 1
18 125577 Support - Accelerator Spring . . « v .« .. oo 0o e 1
19 119059 Accelerator Spring - Gas. . . . . P, 1
20 110514 Throttle Rod - Hand Throttle . . . .. ... .. N 1
Cotter Pin - 3/32 x 3/4" . . i i v v i i e e e et e e e 1
21 109046 TUDE v v v i e e e et et e et e e e e e e e e 1
22 HA -845 Pinand Cotter. . .. ... ... e e e e e et e e e 1
23 125098 Throttle Shaft . . . . . . ¢ 0 i i vttt vt e s st vt v v v o 1
24 108651 Friction DiScC. « v v ¢ v v 4 4 o 6t o ot ot o a s o aa o v oeos 2
25 110511 Hand Throttle Support. . . .« .« v vt t vt et v v ot v s ot 1
Set Screw - 3/8 N.C. Cup Pointx 1/2" Lg. . .. ... ... 2
Jam Nut - 3/8 N.C. . i i v et it e m ettt o s s e e e 2
26 110515 Control Rod - Hand Throttle. . . . . .« v o v v o v v v v ot 1
28 108650 |Spring - Hand Throttle Tension. . . . . .. .. .. ...... 1
29 Flat Washer - 1-3/4" x 11/16" I.D. x 5/32" Thick.. .. 1
30 Lockwasher - 1/2" Standard. . . . . ¢« v« v v v v v v v v v v 1
31 Nut - I/2ZN.F. HeX. « ¢ o v 0 v v et e oo v v o s o oennnnn 1

DIESEL ONLY

32 123586 Accelerator Control Rod - Diesel . .| 1
Cotter Pin - 1/16 x5/8" Lg. ... .. 2
33 114429 Accelerator Cross Rod - Rear . . . . 1
118494 Grease Fitting - Bearings . . . . ... 2
Bolt, L.W. - 3/8 N.C. x 3/4" Lg. . .5 Diesel Only 2
34 107734 Return Spring - Cross Rod. . .. ... 1
35 114578 Accelerator ControlRod . . . .. ... 1
36 HA -807 CleviB v v v o o oo v n oo v s oo o v oo 1
37 HA -845 Pin and Cotter. . . . ... .. R 1

Always give the “Payloader” Serial Number with the Part Number
and Name of Items needed when ordering Repair Parts.

17




Fig. 10
TORQUE CONVERTER

18




TORQUE CONVERTER & RESERVOIR

First Used on
IEgM Pl?(f){.T PART NAME Qty. Serial Numbers
FROM THRU
1 122362 Torque Converter Assembly - Replace as a Unit ... .. 1
108117 Capscrew - Reservoir to Flywheel Hsg. - 3/8 N.C.
x1-1/4"Lg. . ..o e 12
Lockwasher - 3/8" Standard. . . v v v v v v v v v e v v n . 12
2 119157 Pump Assembly - Replace as a Unit (Incl. Item 3) . ... 1
3 122690 Oil Seal - IncludedinItem 2. .. .. .. ¢ v e vnan. 1
4 119163 Bolt (Drilled Head) 5/16 N.C. x 2-3/4". . ..... e ve 2
5 122359 Bolt (Drilled Head) 5/16 N.C. x 2-5/8". . .. ..... .. 2
6 Lockwire #16 Half Hard Steel Wire . . ... ... ... . . 1
7 122467 O RING. & . i ittt i e e e e e e e 1
8 119088 Collector Block . . . . v v v it ittt it it e e e e e e e 1
9 119153 PistonRing. ... ... ... ... it 1
10 119176 Retaining Ring . . . . . . . .. ittt i it i 1
11 118866 Ball Bearing . . . . . v . vttt ittt i e e 1
12 119085 Reservoir. . . . ... i ittt it 1
13 119091 Gasket - Cover - Upper. . .. ..ottt vt v v 1
14 127629 |Cover - Upper COVET « v v v v v v vt v v vt e ee e e e nnn 1
15 108117 Bolt - 3/8N.C.x1-1/4"Lg. -Cover. . « « v e v o v 0o, . 6
Lockwasher - 3/8" Standard. + « ¢ v v ¢ v v v v e v v e v 6
16 119094 Flange -Cover .. ........uvevua. e 1
17 108013 Bolt ~ 1/4N.C. x3/4" Lige. o v v ettt vt v te o ae e 2
Lockwasher - 1/4" Standard. ... ... e e e e 2
18 119096 Washer - Flange ... ............ e e 1
19 119095 Gasket - Flange. . ... e e e e e e e e e 1
20 116152 = - 1 1
21 119138 Spring ~ Laarge. . - « . v o i ittt i e e e 1
22 114851 Washer. . . . . .. i i i e e e e e 1
23 116716 |PIUg. o v v v et i et e e aeeens e 1
24 119093 Gasket - Cover - Lower ... .. ..ttt vnnennns 1
25 119092 Cover = LOWEr. . ¢ ¢t « v v vt vttt oe ittt e 1
26 108116 Bolt -3/8N.C. x 1" Lg. v v v vttt vttt iias vvnans 6
Lockwasher - 3/8" Standard. . . . . .. v vt v vt v v aesn 6
27 119154 OilSeal . . v vt v vttt i ittt e it e .o 1
28 119087 Input Shaft. . . . . . . . i il i ittt it it e 1
29 119675 Place Bolt - 3/8" x 1" Lg. Slotted Type Head .. ... .. 6
30 119086 Flywheel - Clutch. . . . . . .. i vt it v vt v v N 1
31 118526 Dowel ~Flywheel. . . ¢ . v vt v o it v v o oe v enans 1
32 119139 Inlet Tube Assembly. . . ¢ v v v v vttt vt v oo e oo oens 1
33 119159 Gasket - Inlet Tube. . . v o v v v v v v v v o v v c v o s v a s 1
34 108018 " [Bolt - 1/4N.C. x 1-3/4" Lge + v v v v v vt i vt v o v v a s 2
35 119158 Tube - Cover - Reservoir . . « . v v e v v v v s et o e v v 1
36 122778 |FitNg « o v v v o v ee e et ee e ee e 2
37 122360 Dynaseal. . . . .. ... v v it enn e e e e e e 4
38 119489 Ball Bearing - Pilot . . .. ... e e e e e 1
39 127626 Spring - Small (not shown) . . . . . v e vt e et oo e e 1
Plug - 1/8" SquareHead . . . « .« v ot v vttt v oo v e v 1
Plug - 1" Socket Head . . . .. ....... e e e e e .. 1
Plug - 1-1/4" SquareHead. . . . . ..o v vt v vt i ittt 1
Plug - 3/8" Socket Head . ... ......c0c0ttvnnnn 1
Plug - 3/4" Square Head . . . . . .. .0 vt v v vt . e 1

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

19




Fig. 11
TORQUE CONVERTER LINES & COOLER

20




TORQUE CONVERTER LINES & COOLER GROUP

First Used on
ITEM PART i
NO. NO. PART NAME Qty. Serial Numbers
FROM THRU
LINE - TORQUE CONVERTER TO FILTER
1 103488 Street Elbow - Converter. . . . . ......... e e e 1
2 127120 Hose .. .. i i it et e e e 1
3 122761 St.Adapter Union. . . . .... ... ..., 1
4 122490 B 1
122731 Cartridge - Filter Element . . .......... e e e 1
Bolt - 5/16 N.F. x 3/4" - Oil Filter. ... ... C e e e 2
LINE - FILTER TO OIL COOLER
5 127992 Elbow (Filter) . . v v v v v it e e et e e e v e e e e e e s ee e 1
6 126440 Tube -GasOnly. . . ... ..., e e e 1
6D 123451 Tube - Diesel Only. . . . ..o v ittt i it i i et e 1
7 127992 Elbow - 900, . . . .. i e e e e 1
8 Reducer Bushing - 1/2"to 3/8" ... ... ... v .u.. 1
9 117366 Oil Cooler. . . . v i i i ittt et e ettt et e e .. 1
Bolt - 3/8N.F. x3/4". . . . . ittt i, 4
LINE - COOLER TO CONVERTER
10 Reducer Bushing - 3/4" x3/8"., .. .......... . e 1
11 127992 Elbow. . . o i e e s e e e e e e e e e e 1
12 122353 Tube -GasOnly. . . ... ... i i, 1
12D 122450 Tube - Diesel Only. . ... .. .. i it ittt i 1
13 122356 Elbow (Converter) . . . .. v i v v vt vt oo v o eennnn. 1
AUXILIARY PARTS

14 121948 Bracket - Cooler Mounting - Gas Only. ... ..... ... 1
14D 123011 Bracket - Cooler Mounting - Diesel Only . . ... ... .. 1
15 121946 ClipR.H. -GasOnly. . ....... e e e e 1
15D 123010 Clip R.H. - Diesel Only. ... .. e e i e e e e e e e e s 1
16 121947 ClipL.H. -Gas Only. . .+ v i vt ittt it it et an e as 1
16D 123009 ClipL.H. ~-Diesel Only. . .. et v v o vt s v v e v v ouns 1
17 112002 Petcock - Bleeder ... ...... e e e e et e e e 1
18 Pipe Plug - 1/4" -Cooler . . . . vt v v vt v v v v vt v n 1

Always give the “Payloader” Serial Number with the Part Number
and Name of Items needed when ordering Repair Parts.

21




'

s 2

Fig. 12
CLUTCH POWER TAKE-OFF

22




CLUTCH POWER TAKE-OFF GROUP

ITEM PART First Used on
A Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
119510 Power Take Off Ass'y - Includes Items 1 thru 33. ..

1 119102 Clutch Housing. . . . ... .. et e e e 1
2 Fitting - Alemite #1688. . .......... ce e s e e 2
3 126852 Cover Plate Assembly. . . . . ¢t vttt vt v v v v v v auan 1
4 Screw - 1/4 N.C.x 1/2" Lg. Round Head .......... 8
Lockwasher - 1/4" Std.. .. ... e e e e e e 8

5 119497 Support - Carrier - Clutch. . . ... ........ e e 1
6 108116 Capscrew - 3/8" - 16 NC.x1"Lg. H.T........... 4
Lockwasher - 3/8"Std. . ............ e e e e 4

7 119491 Oil Seal - Release Carrier. . . . . . v v vt vt v v v o v v v 1
8 126851 Carrier -Clutch Release. . . v v v v v v e v v v v v v aenen 1
9 108935 Ball Bearing - Clutch Release . .. ... .co0 e eeen.. 1
10 111691 Hose - Carrier -Housing ... ...........c0... . 1
11 Nut -5/8" - 18 N.F. Hex. Hd. ... ... iuvuwenn. 1
12 Fitting - #1930 (Lubriguard). . - . v v v v v v v v v v e v v o 1
13 110902 Adapter Fitting - Grease Hose . . . ... ... ... oo 1
14 103943 Spring - Release . ....... e ie e C et e e s e e 1
15 HA -932 Clip - Spring Retainer. . . « . « ¢ e v vt i vt vt v v v e us 1
16 103651 Yoke - Clutch Release. . . . . . . .. ettt e e e e 1
17 119098 Shaft - L.H. Clutch Release . . . .. ............ . 1
18 119099 Shaft - R.H. ClutchRelease . . . . . v v v et v v e v v v v 1
19 119151 Key - Woodruff #11. . ... .. e e e .. 1
20 103959 Setscrew - Release Yoke. . . . ¢ e s v v v v v v n e 2
Lockwire - #16 Half Hard Steel Wire.......... ... 2

21 119498 Shaft - Clutch - Power Take Off . . . ... ..... e e 1
22 123298 Nut - P.T.O. Shaft Yoke. . . . . ... .o ... e e e 1
23 119493 Washer - Yoke ~Shaft. . . . . . . oo i v vt vt i e e oo 1
24 Fitting Yoke (see Drive Shaft Group) . . ... ... .. ... 1
25 Fitting - Alemite #1669. . ... ... .. ... .. ... 1
26 119494 Cover - Housing - Use With 119102 Only . ... ...... 1
27 Fitting - Alemite #1925 (Lubriguard). .. ....... ... 1
28 119487 Oil Seal - COVETr. . v v v ¢« v v v et e e m o o e v oo a oo 1
29 108116 Capscrew - 3/8" - 16 N.C x 1" Lg. H.T. . ......... 9
Lockwasher - 378" Std. ...... e e e et e e 9

30 116599 Ball Bearing - P.T.O. Shaft Front. . ... .... e e e 1
31 125806 Interlocking Ring . . . .« v v v i v v i i ot it v oo v oo 1
32 119105 Cover Assembly - Lower = Use With 119102 Only . 1
33 Screw - 1/4" - 20 N.C.x 1/2" Lg.Rd. Hd. . ... ..... 4
Lockwasher - 1/4" Std. « . . ¢t o e v v v o v e e oo e e 4

34 125831 Lever. « oo v o v oot v v v e e et et e 1
35 108118 Capscrew - 3/8" - 16 N.C. x 1-1/2" Lg. . ... 0. ... 1
36 Pilot Bearing - Flywheel (See Converter Group) . ... . 1

Always give the ‘Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

23




Fig. 13
CLUTCH GROUP

24




CLUTCH GROUP
(Rockford Clutch Assembly)

First Used on

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU

1 125375 Clutch Cover Assembly - Includes Item 2 thru 15. 1
2 102079 Back Plate .. .... c et e e s et e e e e e e 1
3 102080 Pressure Plate . ............ o6t e s e a0 1
4 125299 Pressure Spring. . . . . .« it vttt it i 12
5 102082 Lever Pin. . ..o v v v v v v s ann C et b e e e 3
6 Cotter Pin - 3/32" x 3/4" Lg ............. . e 3
7 Jam Nut - 1/2 N:F. Thd. Hex. .......... PN 3
8 103566 Lever Assembly (Includes Item 9 thru 15). ......... 3
9 Lever................ 3
10 Adjusting Screw. . ... v 3
11 Adjusting Screw Cap...... 3
12 PivotRoller ........... Order Item 8 6
13 Lever Block ...... e e 3
14 Lever Spring. .. ........ 3
15 Spring Pin. . . ... ....... 3
16 119488 Driven Member Assembly - Includes item 17 and 18. 1
17 106517 Facing . . ..... C e et e e e e e e e 2
18 106516 Tubular Rivet . . . . . .ttt i it ittt st it s e e nennn 36
108116 Capscrew - Cover to Flywheel - 3/8 N.C. x l" Lg 12
Lockwasher - 3/8"....... e et cee el 12

Always give the *Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

25




Fig. 14
CLUTCH CONTROL GROUP

ITEM

PART

First Used on
Serial Numbers

PART NAME Qty.
NO. NO.
FROM THRU
1 103902 Foot Pedal - ClutchControl. ... ............ . . 1
2 124367 Foot Pedal Arm Complete . . . . ........ e 1
Bolt, Nut & L.W. - 3/8N.F.x 1-1/2"Lg. ...... N 2
3 103847 Bushing ............ e et ettt 1
4 125236 Pin - Clutch Pedal Pivot . . v v v v v v v v v v o . e 1
Bolt, Nut & L.W. - 1/4 N.F. x 2-1/4"Lg. ....... .. 1
5 124382 ClutchOperatingRod . . ... ...t v e, .. . .. 1
Jam Nut - 1/ 2 NoF . ottt et et ottt t e et e eennn 1
6 X-134 Ball Socket - Operating Rod. . . . ... ... vu... 1
7 121451 Spring Fastener. . . oo . oo oo iuenecennennenns 1
8 HL-3190 Return Spring . ... ¢ i vt vt n e ie v, o vae 1

Always give the "Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

26



Fig. 15
CLUTCH BRAKE

ITEM

PART

First Used on
Serial Numbers

NG. NO. PART NAME Qty.
FROM THRU
1 117099 Brake Shoe Assembly . .. ........... C et e 1
2 117597 Lining - Brake Shoe . . .. ...... c e e e e e e 1
3 117596 Rivets - Lining . ........... e e e e e e 8
4 HA -807 Clevis .. . ...ttt ittt e e e e ee e 1
5 HA -845 Pinand Cotter. .. ......... et e et e e 1
6 117117 Rod......ooiiiiiiin e e e s e e e e e e 1
Cotter Pin - Rod - 1/16" x 1/2" Lg. ....... . . 1
7 117118 Crank. . . . . . ot it ittt i s e e c o e e u s 1
8 117123 Spacer . ...ttt i i e e e et e 1
9 118773 Washer. .. ........ e et e e e 1
10 Bolt, Nut &« L.W. - 3/8N.F.x 2" Lge. ¢ v et vt v e vnun 1
11 117144 Crank Support . . . . . . it it ittt i e e e e 1
12 Bolt, Nut & L..W.-3/8 N.F.x1-1/4"Lg. - Crank Support. 2
13 107734 Spring . ...... e e s et e et e s e e e e oo 1
14 125310 Brake Support Assembly . .. .. ........ e e e .o 1
Cotter Pin - 1/8" Dia, x 1-1/4" Dia... .. .. e 1
108122 |Capscrew - 3/8N.C.x2-1/2"Lg.e « v i v e v v v e 3
Lockwasher - 3/8" Standard. . . ... ............. 3
15 125307 Bo8s ... et e c et e et e

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

27




ko] } [«] { Wm
B 197
IJ : f dNOY¥S LNIWIOVONI 3IXY
N ® L4VHS LAAINO
/ h 4 [ /

i = B N
- N\ S
SEESES il «I _

_ H _ ! /

.4||.F“ 7. ||||| Sl

J SRS 5
e ] 196 3 @ O
' ~H -]
xj i A 1Sy "_4//¢W
L, " _.1 V 7 g -] _~
o if " SN 7 i Aozl Q) i
e > . dnNo¥O LdIHS 3} e~ |
) * 14vHS TONVY Q33ds—=] i _L i
¢ SO
i
© 1 B Pﬂ |
Izl _ " ey 195 5
i ' 11§7] Ll \
2 | 6l
I N\ —@D
Ll - _ — -
<) . dn —
7z 04O L4VHS 3LVIGINYILNI
g _ N7
102 . 7% _

30,

dnoYo LAVHS ¥3731

dN0¥Y L3VHS LNdNI

152

g ]

&)

dnoy¥o TYNOILDIYIC

Fig. 16
TRANSMISSION - HOUSING GROUP

28



TRANSMISSION - HOUSING GROUP

First Used on
Serial Numbers

ITEM | PART PART NAME Qty.
NO. NO.
FROM THRU
119900 Transmission Assembly ........... PN oo 1
1 120230 Main Housing. . ... ..... e e e et . 1
2 120231 Cover - MainHousing. .. ........... e e e 1
3 120232 Gasket - Cover toHousing. . . ... .. .... c v et e e 1
4 116641 Dowels - CovertoHousing. . . ... .............. 2
5 108117 Capscrew - Cover to Housing - 3/8 N.C. x 1- 1/4" Lg. .| 21
Lockwasher - 3/8"Standard. . . .. ..., .. 21
6 116716 Filler PIug o o o ottt ittt et i e e ee e e . 2
7 114851 Washer - Plug................ St e e e e 3
8 121508 Magnetic Drain Plug. ... .. . et e e - 1
9 120234 Cap -Input -MainHousing .. ... .............. 1
Grease Fitting - Alemite #1610. .. .,....... ce e 1
10 116605 Gasket - Cap - Input Shaft . ........ et e e 1
11 108117 Capscrew - Cap - 3/8N.C. x1-1/4"Lg. ......... . 4
125003 Washer - Dynaseal 3/8" ... ..........0c.0o.... 4
12 120233 Cap - Input Shaft - Cover. . . .v.v v v v ... “ e e e 1
Grease Fitting - Alemite #1606. .. .. .. .......... 1
13 116609 Gasket - Cap -Input Shaft + . o v v v v v v veu s ... 1
14 108116 Capscrew - Cap - 3/8N.C.x1"Lg. . ........ o o 6
Lockwasher - 3/8" Standard. . . .. .............. 6
15 120241 Cap - Upper & Lower Countershafts - Housing ...... 2
16 120240 |Gasket -Caps ......... s e 2
17 108117 Capscrew - Countershaft Ca.ps -3/8N.C.x 1-1/2" Lg 12
125003 Washer - Dynaseal 3/8" . ... ... .............. 12
18 116610 Cap - Cover - Upper Countershaft. ......... e 1
19 116611 Gasket - Cap..... e e e e e e e et e e 1
20 108116 Capscrew - 3/8N.C.x 1" Lg. . .0 v v i v ... 6
Lockwasher - 3/8" Standard. . . ............. N 6
21 120242 Cap - Cover - Lower Countershaft . . ............ 1
22 120243 Gasket - Cap. . ..., .. .. 1
23 108116 Capscrew - 3/8N.C.x1"Lg. ............. e 6
Lockwasher - 3/8" Standard........ et e e 6
24 120247 Cap - Rear Output Shaft. . .. . e e e i e e e 1
25 120248 Gasket - Cap -RearOutput . . ., .. ........ e e 1
26 108116 Capscrew - 3/8N.C.x 1" Lg. ... veeennunn... 6
Lockwasher -3/8"Standard. « . v v v v v n s e s nn.. 6
27 120258 Support Bracket Assembly - Output Main Housing ... 1
28 120257 Gasket - Output Main Housing. . . ... ............ 1
29 108183 Capscrews - 1/2N.C.x1-3/4"Lge. . v v oo v v nn. .. 5
126563 Washer - Dynaseal 1/2" ........ S e e e e e 5

Always give the "Payloade'r” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

29




HDOO

®

@O

TRANSMISSION -

Fig. 17

INPUT SHAFT AND
DIRECTIONAL SHAFT GROUPS

30




TRANSMISSION - INPUT SHAFT AND

DIRECTIONAL SHIFT GROUPS

First Used on

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
. FROM THRU
31 116617 |Shifter Housing . ... .. e e e .o 1
32 116618 |Gasket - Shifter Housing . . v v v v v e v e vt v v v e n e nn 1
33 116594 Dowel. . .. ... 2
34 108116 |Capscrew - 3/8N.C. x 1" Lg . .} Shifter Housing 4
Lockwasher - 3/8" Std.. ... .. 4
35 108212 Capscrew - 1/2 N.F. x 1-1/4" Lg. - Shift Shaft Lock . 1
Jam Nut - 1/ 2 NoF . . i ittt i it et oot e enenn 1
36 115452 Spring - Transmission Shift Lock Ball. . . ... .. .... 1
37 115451 Ball - Shift Shaft Lock. + « « + ¢ v vt vt ot vt v v a e . 1
38 116584 Breather. ... ... e e e e e e e et e 1
39 116634 Fork - Forward & Reverse Shift. . ... .. e e 1
40 115454 Lockscrew - Shift Fork Lock . . . . .. .. vttt v vt u 1
Lockwire - Shift Fork Lockscrew - #16 Ga. As Req'd. 1
41 116619 Rail - Forward & Reverse Shift ................ 1
42 116595 |Expansion Plug - Shift Shaft Hole . .......... . e 1
43 116596 Oil Seal - Shift Shaft. . .......... e e e s e e e e 1
44 115489 Capscrew (Drilled Head) Special. ... ............ 2
Lockwire - #16 Ga. - Lengthas Req'd . . .. ... ..... 1
45 116621 Retaining Washer....... et e e e e 1
46 104706 Ball Bearing - Input Shaft Front . . . . .. ........ .. 1
47 116625 Gear - Sliding Forward & Reverse ... ... e o e e o un 1
48 120910 Input Shaft. . . . ... ... ... o s o e 1
49 116599 Ball Bearing - Input Shaft Rear. C et e e 1
50 114362 Retaining Ring. . ... ... T 2
51 104705 Oil Seal - Input Shaft Rear Bearmg c et e e e e 1
52 Drum - Clutch Brake (See Drive Shaft Group) . . .. ... 1
53 Flat Washer - 1" Std. - Input Shaft Rear. . . . .. ... .. 1
54 123298 Nut, Elastic Stop - Input Shaft Rear. ... ... e e e e e e 1

Always give the Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

31




Fig. 18

TRANSMISSION - REVERSE IDLER GROUP

First Used on

ITEM PART Serial Numbers
ART NAME ty.
NO. NO. P N Qty
FROM THRU

62 120236 Shaft - Idler Gear. « « ¢ v ¢ v s 0 o o 0 e o o o oo v o oo owaos 1
63 120237 Gear - Reverse ldler . ....... e et et e e 1
64 120238 (Retaining Ring. ... ... ... ..ttt 2
65 117610 Ball Bearing « « v ot v v v v vt ot ot o st e oo anseeeas 2
66 120239 LOCKSCTEW & v v o vt o v o v o o oo o oo nsocnsnennens 1
Lockwire - #16 Ga. - Lengthas Req'd. . .......... 1

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

32




@ @

Fig. 19

TRANSMISSION - INTERMEDIATE SHAFT GROUP

First Used on

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
71 115489 Capscrew - Drilled Head - Special .. ............ 4
Lockwire - #16 Ga. - Lengthas Req'd. . .......... 1
72 116623 Retaining Washer. . . .« e vt o v oo vt v onoonsenas 2
73 104709 Ball Bearing . . ... e e st e e e e et s e e . ee e 1
74 116627 Shaft - Intermediate « . « ¢ v vt v v e v v it e c e 1
75 116718 |Retaining RINg. ..o oo veeeenenennn.. e 1
76 116629 Gear Driving - Second. . . .. .. .. et e e e . 1
77 116628 Gear Driving - Third .. ... ... ... e 1
78 120289 Gear Driving - Reverse. « « « « « o e v v oo oo o e 1
79 116624 Spacer - Gear . ¢ v v v v v et oo aa e c e e e e e 1
80 116626 |Gear Driving - Forward ... ......... e 1
81 116598 Ball Bearing « o ¢ « ¢ ¢ o o v o v oo o v oo onosesecsans 1

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

33




i

il

,,/

Fig. 20
TRANSMISSION - SPEED RANGE SHAFT
AND SHIFT GROUP

34




TRANSMISSION - SPEED RANGE SHAFT
AND SHIFT GROUP

First Used on

ITEM PART ial
NO. NO. PART NAME Qty. Serial Numbers
FROM THRU
91 115489 |Capscrew - Drilled Head - Special . . e 4
: Lockwire - #16 Ga. (Lengthas Req'd.). . ..........
92 116623 Retaining Washer. . .....co0ec v v . 2
93 120261 Roller Bearing. . . . ... .0 oo ... c e ar e e e 1
94 120255 Gear - Pinion Final Reduction . ... ... .. c0 0o . 1
95 120245 |(RetainingRing................ c e s 1
96 116630 |Gear - Sliding - First & Second c e et et 1
97 120244 (Shaft - Lower Counter. . . « « . s = v e o s s s s« e eses 1
98 116631 Gear - Sliding - Third & Fourth .. .............. 1
99 116598 |BallBearing . . « ¢ o o v o0 v v v s s o veeas 1
100 120262 Range Shifter Housing Assembly - Inciudes Items
10l thru 115, . .. . ot ittt i s it i o e et onsanas 1
101 116613 |Shifter Housing -~ Range. . « . s v o o o« » creacanss 1
102 115451 Ball -Interlock . . . . . v ittt e it e e o 2
103 116638 |Spring - Interlock........ sees e e e caeee 1
104 116639 |Spacer - Interlock ..... e e e .o 1
105 115451 Ball - Detent. ... ... D ceene . 2
106 116640 (Spring - Detent . .o . v v v vt v o eo s ot oes s 2
107 116593 | Set SCTeW o o o ¢ e v o oo v s v o v oo usasoesnanosons 3
108 116596 Qil Seal - Shift Shaft.......... e e e s e 2
109 116595 Expansion Plugs. . « « ¢« v v v v v e et oo noan oo . 2
110 120263 Shifting Fork - lst & 2nd. . ....... s e s e e 1
111 116148 Lockscrew .. ... .. oo . e .. 1
Lockwire - #16 Ga.. - Length as Req . ceeee e 1
112 116615 Shift Shaft - 1st & 2nd. c et s e s e e s e o . 1
113 120264 Shifting Fork - 3rd & 4th. ... ¢ ... e v e .o 1
114 116148 LOCKSBCTEW 4o s ¢ 0o a s oo v vvonsscsscacnsosnse 1
Lockwire - #16 Ga. - Lengthas Req'd. . ........ . 1
115 116616 Shift Shaft - 3rd & 4th. . . . ¢ ¢ ¢ e e e v v o s s e e e s oo 1
116 116594 |Dowel. . ¢« v v v e e v s s s v oo osoens 2
117 108182 Capscrew - 1/2 N.C, x 1-1/2" Lg. .. Shifter 8
126563 Washer - Dynaseal 1/2" ... ...... Housing 8
118 116614 Gasket « o o vt v ot i bt ot a o 1

Always give the "Payloader” Serial Number with the Part Number
and Name of Items needed when ordering Repair Parts.

35




Fig. 21
TRANSMISSION - OUTPUT SHAFT;
AXLE ENGAGEMENT GROUP

.36




TRANSMISSION - OUTPUT SHAFT;
AXLE ENGAGEMENT GROUP

First Used on

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
120 120246 Oil Seal ...... S e et e e e e e e et e 1
121 118060 |Retaining Ring. . ... ... .o iii i, 1
122 120260 Ball Bearing . . . . . . 0 o i it ittt e e s e e e 1
123 120253 Gear - Final Reduction . . . . .. .. ... ... ... ..... 1
124 117192 Retaining Ring . « . . . . . i ittt ettt it i e ee e 1
125 120252 Retaining Ring . . . . . . .. ittt ittt oo 1
126 120271 BallBearing . « ¢ v ¢ v v o v v v i ot st i o e st et e 1
127 120251 Shaft -Output Front . . . . .. .. .00ttt it it veeen 1
128 108983 Roller Bearing. . . . « . . v v 0 v v o v e et e e 1
129 120249 Shaft ~Output Rear. « . . . . v v v v v et s n vt v a v 1
130 120250 Sliding Clutch . . . . . . .t it it i it it et et e s e 1
131 118062 |Retaining Ring. . . oo v v v vv v v vvnnnann e 1
132 118046 Ball Bearing . . . . ... ... ... c et st e e e e 1
133 118060 |Retaining Ring. .« . o o v v v v v i vttt vt v v n v oo 1
134 120246 Oil Seal . . . vt vt ittt it ittt ittt e et 1
135 120265 Axle Throwout Assembly - Incl. Item 136 thru 147. ... 1
136 120266 |Shifter Housing - Axle Throwout. . . ... .. ...... . 1
137 116595 Expansion Plug ... ......... 1
138 116596 Oil Seal . o v v v ittt i it it e ettt it e i 1
139 115451 Ball -Detent. . . . v vttt vt it ittt e e 1
140 116640 |(Spring -BallDetent . . . . . v oo v v v v v u v v e 1
141 116593 Set Screw - Detent . . . .. .... e e i 1
142 120268 Shifting Fork. . . . . . . . i ittt ittt it i ittt e 1
143 116148 Lockscrew . . .. .o i ittt it it i ittt i .. 1
Lockwire - #16 Ga. - Lengthas Req'd. ... ........ 1
144 120267 Shift Shaft - Sliding Clutch. . .. .. ... ... ... ..... 1
145 116594 Dowel. . ..... e e e e e e, 2
146 108115 Capscrew - 3/8 N.C. x 7/8" Lg. . . .| Shifter 4
125003 |Washer - Dynaseal 3/8" . ... ... . [ Housing 4
147 120275 Gasket . . . oo v i it e et e .. 1

Always give the “'Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

37




Fig. 22
GEARSHIFT LEVER GROUP

38




GEARSHIFT LEVER GROUP

ITEM

PART

First Used on
Serial Numbers

NO. NO. PART NAME Qty.
FROM THRU
1 124400 Gearshift Lever. .. . . . ottt vttt e vttt oo v oo 1
2 113204 Knob - Gearshift Lever. . . . « v v v v v c o e v oo v 0 v oo 1
3 103924 |Spring Stop -Upper .. .. co vt it vt 1
4 103923 SPTing « o v v v vt it e 1
5 103926 |(Spring Stop - Lower . . . . oo vttt it it 1
6 103925 Housing Shield - With Bushingsand Pin . . ... ...... 1
7 Pin - Spring Stop to Lever (3/16" Dia. x 1-1/4" Lg ) 1
8 103921 Swivel Shaft -Small . . .. ... o0 vt vt ee e . . 1
9 103922 Swivel Shaft - Large. ... ... c et e s e e e 1
10 106400 Housing - Shifter Lever. . . « . .« v v e v v v v vt o oo v v 1
108151 Bolt, Nut & L W. - 3/8 N.F. x 1-1/2" Lg. 4
11 106443 Housing Cover. ... ..... ... . e e 1
12 109859 Shifter Rail. . .. .. ... e e it e e 1
13 106442 Shifter Rail............. e e e e e e 1
14 106444 Shifter Plate « « ¢ « « o ot ¢ ¢ o o s o s e s s s oo oo s s nonn 1
108211 Bolt &« LW -1/2ZNF.x1"Lg. .. .0 ceveeeeen.n 2
15 109858 |Spacer Plate - Shift Rail . . ... et 1
16 124425 Shifting Rod - Speed Shift. . . . . ... ... .. v 2
17 Jam Nut - 1/2 NF. .. . i ittt te st onnnnans 2
18 GH-211 Clevis - To Transmission . . . ... .. .. e e et e e 2
19 GH-212 Pin -Clevis « . v v v v v v v v v v v vn o C e e 4
20 103862 Directional Lever (Fwd. & Rev.) (Includes Item 21) . 1
21 102092 Bushing .. ... v it vttt vt o ennenotneesensess 1
22 101572 Sleeve . . v v o vt it it i et s e o s s e s e 1
23 113204 Knob . . i i i it et it i it e et i et e e e eee e 1
24 124403 Rod Assembly - Directional Shift . ........ e v eas 1
25 Jam Nut - 1/2N.F. ... v e v e e e e e 1
26 GH-211 Clevis - To Transmission . . . « .« v v o vt e v e v vnn. 1
27 GH-212 Pin -Clevis . . ¢ v v v v v v o v vt v o e oo v 2
108283 | Bolt, Nut & L.W. - Directional - 5/8 N.F. x 3" Lg e 1
Washer - 5/8"Std. Flat. . . . .« vt vt v et v v v vennn 1
118491 Grease Fitting - 1/8" Str. Fitting . . . . . ... ....... 1
28 110668 Throw Out Lever - Rear Axle (Includes Item 29) .. ... 1
29 102092 Bushing . ..o vttt it i it i it it et 1
30 101572 Sleeve ¢ . v o v v v vt i it e c e e s e e e e e e e 1
31 113204 Knob « o v v v v vt vt it ot i s e eanens e ie e 1
32 124423 Control Rod - Axle Throw Out, . . . .o v e e v v e v e e 1
33 Jam Nut - 1/2 NF. .0ttt ottt e nnneeneneans 1
34 GH-211 Clevis v . v v v vt v v e v v e e et e e e 1
35 GH-212 25+ 2
36 107655 Bell Crank - Axle Throw Out (Includes Item 37). . 1
37 102092 Bushing .. ......c0 i, 1
38 101572 Sleeve ... .. s e e s e r et e e e e e 1
118492 Grease Fitting - 1/8 N.P.T. - 85° Fitting. .. ....... 1
39 124411 Control Rod - Axle Throw Out - To Transmission . 1
40 Jam Nut - 1/2N.F. ... .0t eteesn e e e e e 1
4] GH-211 Clevis ..+ ¢ ¢ v v v e e e e e e s e e e s et e 1
42 GH-212 2 + * < oo s o 2
108283 Bolt, Nut & L.W. - Throw Out Lever & Bell Crank

5/8 N.F.x3"Lg. «...... PN C e s e e 2

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

39




Fig. 23
DRIVE SHAFT GROUP

40




DRIVE SHAFT GROUP

First Used on

ITEM PART PART NAME Qty. Serial Numbers
NO. NO.
FROM THRU
DRIVE SHAFT - UPPER
1 119574 Yoke -Clutch End . .. oot v v o vt v v et v on v v v uns 1
2 104759 Capscrew - 5/16 N.F. x 27/32" Lg. - Special .. ..... 4
3 122996 Lockwahser - 5/16" . . . . .. it i it it it tennnan 4
4 127728 Drive Shaft - Upper - Includes Item 5 thru9........ 1
5 127269 |Spider & Bearing Assembly - Includes Item 6 . . ... .. 2
6 124966 [Cork Washer. ... ........cciioveunson N 8
7 126813 Slip & Stub Yoke Assembly. . . . ... ...t vt ... 1
8 104759 Capscrew - 5/16 N.F, x 27/32" Lg. - Special . ...... 8
9 122996 Lockwasher - 5/16™ . . . . i it ittt it it et e ee s 8
10 119259 Yoke & Drum Assembly - Trans. End .. .......... 1
11 118126 Capscrew - 5/16 N.F. x 1" Lg. - Special .......... 4
12 122996 Lockwasher - 5/16™ . . . . . v i it it it e te e et e e 4
DRIVE SHAFT - LOWER FRONT
13 119665 Yoke & Drum Assembly - Parking Brake .. ........ 1
14 120001 Capscrew - 3/8 N.F. x 1-11/16" Lg. - Special. . . . ... 4
15 104626 Lockwasher - 3/8" . . . . . i i i i it ittt i i e e 4
16 127729 Drive Shaft - Lower Front - Incl. Items 16 thru 21. ... 1
17 126815 Spider & Bearing Assembly - Includes Item 20 .. ... . 1
18 117463 Coupling Plate. . . . . . . vt i ittt v ittt e v ae s 1
19 126816 Spider & Bearing Assembly Includes Item 20 . . e 1
20 127727 Cork Washer...... . et e e et e e 8
21 116547 |[Capscrew - S'k't Hd. 3/8 N F x 2 3/16" - Special. ... 4
22 109857 Yoke - Drive Axle Front . ... ... e et e e 1
23 104754 Capscrews - 3/8 N.F. x 27/32" Lg. - Spec1a1 ....... 4
24 104626 Lockwasher=®- 3/8",......... PN e e 4
DRIVE SHAFT - LOWER REAR
25 119621 Yoke - Trans. End . . . ..o v v ... A 1
26 120001 Capscrew - 3/8 N.F. x 1-11/16 Lg. - Special ....... 4
27 104626 Lockwasher - 3/8". . .......... e e e e e e e 4
28 126821 Drive Shaft - Lower Rear - Incl. Items 28 thru 34 .,... 1
29 126815 Spider & Bearing Assembly - Includes Item 32 . ... .. 1
30 126820 Center YOKE « . ¢ v v v oot vt v v it tnnnesnn e 1
31 126819 Spider & Bearing Assembly Includes Item 32 ...... 1
32 127727 CorkWasher. .......¢.uiiiiiineunnennnss. . 8
33 104754 Capscrew - 3/8 N.F. x 27/32" Lg. - Special . . . .. ... 8
34 104626 Lockwasher - 3/8" . . . . i i i it ittt ittt ie e 8
35 109857 Yoke - Drive Axle - Rear .. .......oitvvuin.n 1
36 104754 Capscrew - 3/8 N.F. x 27/32" Lg. - Special . . . ... .. 4
37 104626 Lockwasher - 3/8". ... .. ... .. v... e e e e 4

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

41




dNOY9  3AIMG TVNI4 dNOYO WILN3IYIFIQ dNoY9 3JAIMA TYNIA

Fig. 24
FRONT AXLE - HOUSING

42



FRONT AXLE - HOUSING

First Uséd on

ITEM PART PART NAME Qty. Serial Numbers
NoO. NO.
FROM THRU

120121 Front Axle - 8595to 1 Ratio v . . o o . .... ce s e 1
3 116379 | Bolt - Carrier to Housing Thru (Long). ... ........ 2
4 109331 Oil Filler Plug. . .+ v . vt v v v v e nnn.. e e 1
5 109353 Bolt - Housing Thru (Short) . . . . . v v v v v v v v w ... . 2
6 116273 Housing - Axle (Includes Items 2, 11 & 12y . ...... .. 1
7 116386 Cotter - Carrier to Housing Bolt Nut. .. ...... e 2
8 109325 Nut - Carrier to Housing Bolt (Upper) .. ....... . e 2
9 109342 Lockwasher - Carrier to Housing Bolt (Upper) . ... .. 2
10 109327 Nut - Carrier to Housing Bolt (Lower). . .. ........ 2
11 104634 Plug - Housing Oil Drain. .. ....... et 1
12 109420 Stud - Carrier to Housing ...... et i e e 8
13 109323 Nut - Carrier to Housing Stud. . . ... . e e e 8
14 104607 Lockwasher - Carrier to Housing Stud Nut C e e e e 8
15 109392 Washer - Housing Thru Bolt (Lower). et e 4
16 109391 Washer - Thru Bolt Nut. . . . .. ....... e e e e 4
17 116378 |Gasket - Carrier toHousing. .. ............. e 1
18 109403 Cap -InspectionHole .. . . . .......... e e e .- 1
19 109477 Gasket - Inspection Hole Plug. . . ... . et e e e ... 1

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

43




30) (32) (34) (3 21) (28) (29) (26
3
36) (43) (a4 @
— “lbv'li“ =
- l"l' —
7/
I |||
(5 X76 2= =) 35
80 Y8 — — ==
¢ 39
V.. =
(77 g /
7 4 45
\7& I-T 7L
\\$/ /y///l
4748 s8R N a8
/'\
( A 49505152
N\ - \\ !‘ | 4
66 857 | 7374
%
POOVL ‘l )i 40 Y41 Y42
[l - @
e I
55
(62) -
63 1018 56
61 62
59
60
Fig. 25

FRONT AXLE - DIFFERENTIAL

44




FRONT AXLE - DIFFERENTIAL

First Used on

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
116399 |Differential Carrier Ass'y 8.59 to 1 Ratio (Includes
the following) . DN et e
25 116243 Differential and Spur Gear Ass'y (Includes Items 26
thru 34) - 8.59t0 LRatio « v v o v v v v oo v v e o e s 1
26 116244 Differential Case Assembly - Includes only the Case
Recess and Tongue Sides. . . . ... .0 v v en... . 1
27 116238 Spider - Differential......... N 1
28 116232 Gear - Differential Bevel Side « v v v v v v v v v v v 0w .. 2
29 116226 Washer - Differential Side Gear Thrust . . . .., ..... . 2
30 116231 Differential - Pinion and Bushing Ass'y (Includes
Item 31). . . . oo v v v e oL N .. 4
31 116227 |Bushing - Differential Pinion . . . ... .. e e - 4
32 116225 Washer - Differential Pinion Thrust . .......... .o 4
33 116250 Spur Gear (9 - 37T) .. e e e e e et e e . 1
34 109358 Rivet - Differential Ca.se e e e e e e 16
35 116239 Carrier - Differential (Includes Items 36 thru 40) 1
36 Cap - Differential Bearing - (Included in Item 35) . 2
37 116224 Stud - Differential Bearing Cap. . . .| Replaced by 4
38 109130 Nut - Differential Bearing Cap Stud .| 126746 Capscrew 4
39 109346 Stud - Gear Shaft Bearing Cage. . . . ..... e=e s e ..o 10
40 109398 |Stud - Pinion Bearing Carrier ........... e w e 6
41 104614 |Nut - Gear Shaft & Pinion Bearing Carrier Stud. . . . . . 16
42 104568 Lockwasher - Gear Shaft & Pinion Bearing Cage Stud. .| 16
43 116300 Bearing - Differential. . .......... ce e PN 2
44 116228 Washer - Differential Bearing Retainer . ... .. .. oo 2
45 116249 |Spur - Pinion and Shaft - 9T. . .. .......... e 1
46 116247 |Cage - Gear Shaft Bearing (Includes Item 47) . ... ... 1
47 116302 Cup - Gear Shaft Bearing. . .« . v oo v v vn v v ... 2
48 116303 Cone - Gear Shaft Bearing. . . . . .o v v v v vn v w ... 2
49 116233 Shim - Thin...... . 8
50 116234 Shim - Thick...... Gear Shaft Bearing Cage 2
51 116235 Shim - .003....... 2
52 116236 Gasket - Gear Shaft BearingCage. . . ... ... ...... 2
53 109212 Cup - Bevel Pinion Front Bearing. . . « v v . .0 .o ... 1
54 102410 Cone - Bevel Pinion Front Bearing . ......... e 1
55 109468 |Shim - .181.......
109467 Shim - .186.......
109461 Shim - .190.......
109460 |Shim - .194.......
109459 Shim - .198.......| Bevel Pinion Bearing
109458 Shim - .202. ... (used as required)
109451 Shim - .206..... ..
109453 Shim - .210.......
109454 |Shim - .214....... _
109455 Shim - .218....... J
56 109401 Washer - Bevel Pinion Front Bearing .. .......... 1
57 104626 Lockwasher - Pinion Bearing Cage Cover Capscrew. . . 6
58 108116 Capscrew - Pinion Bearing Cage Cover . .. ........ 6
59 116222 Cotter - Bevel Pinion Shaft Nut. .. ....... e e 1
60 109274 Nut - Bevel Pinion Shaft ..... e e et e e e 1
61 Yoke Companion - Seé Drive Shaft Group . . ...... - 1
62 109315 OilSeal ................. LT 1
63 109408 Cover - Includes Item 62. ... ............ e 1

(Continued on following page)

Always give the "Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

45



FRONT AXLE - DIFFERENTIAL - Continued

ITEM

PART

First Used on
Serial Numbers

PART NAME Qty.
NO. NO.
FROM THRU

64 109475 Gasket - Pinion Shaft Bearing Cover . . . . . . ... ..o 1
65 116230 Spacer - Bevel Pinion Bearing « . . . . v . oo v o v oo b 1
66 116240 |Cage - Bevel Pinion Bearing (Incl.Items 53, 73 & 83). . . 1
67 109476 Gasket . . v v v o v v et e e e e 1
68 109456 Shim - Thin. ... ... 4
69 109457 Shim - Medium ... .| Bevel Pinion Shaft 3
70 109472 Shim - Thick...... Bearing Cage 1
71 109462 Shim - Spacer .125. . 1
72 116246 Pinion Shaft & Bevel Gear Set (Includes Item 60) ... .. 1
73 109305 Cup - Bevel Pinion Rear Bearing . .. ... ¢ .. .00 ... 1
74 116301 Cone - Bevel Pinion Rear Bearing. . . . ... ... ... oo 1
75 109396 Capscrew - Bevel Gear. . ...... e e e cee. 6
76 109394 Lockwire - Bevel Gear Capscrew . .. ........ e 1
17 116248 Cage - Gear Shaft Brg. - (Includes Item 47) . ....... 1
78 116237 Cover - Drive Gear Capscrew . .. .. ....... e ee e 1
79 116221 Lockwire - Differential Brg. Cap Stud Nut ... ... o« e 2
80 116223 Capscrew - Side Cap. « « « v v v v v 0 et oo 2
81 114532 Lockwasher - Side Cap Capscrew .. ... .... e e 2
82 109366 Oil Breather - Housing . . .. ... ... e .. 1
83 109404 Plug - Pinion Carrier Grease Hole . . . . ... .. e et e 1

Always give the "Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

46



—@

126 /A 101 @
oz :{4":':! 2 12
- Db SaE A 1
DAV CCCCD,
f
g“z‘.‘a \\, IM.ml

//

AN

y ///II////“'f‘g!l’

'{I} .s\\
AN \“ "‘--

///

\ \

/

JSAAPANNNRNY > RS J\
ARA AR AN Z / \\\ ""I//
[] !.l V A\ B \v
NZB '{',//,lll”,/ // mﬂuwa lllll
# / l‘m\-.
G 2 2227 5,‘?“' /7
-m\,,/ ‘\\-’\'\3"5‘\ !%M ",LI
T e A
o ol | H ¢ (=)

',I/l\\\\\\\\‘ v 2/ wn‘rﬁ

L L

Fig. 26
FRONT AXLE - FINAL DRIVE GROUP
First Used on
ITEM PART Serial Numbers
T .
NO. NO. PART NAME Qty
FROM THRU

99 110042 OilSeal -Drive Shaft . . . . ... ...t e o, 1
100 116270 |Drum - Wheel Brake. . . . . v . v vttt v o v v e v onnnn 2
101 109363 Bolt - Brake Drum . . . . . . v ittt v v ot v oot o n e 24

102 109330 Nut -Brake Drum Bolt . . . ... ... ..o 24

103 116267 Washer - Hub BearingInner. .. ... ... .. ........ 2

104 116261 Felt -HubBearing. .. .. v v v v vt v it vt v vevennns 2

105 116266 |Felt Retainer - Hub Bearing. . . . . .. .. .o v ov vt v v 2

106 109326 Nut - Wheel Stud . ... ... ..ttt oot 20

107 102430 Nut - Wheel -R.H. ... ...ttt ioasenans 10

108 102431 Nut - Wheel - L.H., . ... ... .00 teeeroeeoasaon 10

109 102906 Studs - Wheel - R.H. ... ..ttt ititneessan 10

110 102907 Studs - Wheel - L.H. . ... ...t ietnessas 10

(Continued on following page)

Always give the “Payloader” Serial Number with the Part Number
and Name of Items needed when ordering Repair Parts.

47




FRONT AXLE - FINAL DRIVE GROUP - Cwontinued

First Used on
ITEM PART PART NAME Qty. Serial Numbers
NO. NO.
FROM THRU

111 109295 Cone -Hub Bearing « . .« v oo o v v v v v et o v oo 4
112 109296 Cup-HubBearing . . .« v v v i e vt v v e v v onnn .o 4
113 120930 Hub (10 Hole) Includes Item 112 ... ........ e ese 2
114 115913 Gasket - Drive Shaft Flange.......... € et e e 2
115 115920 Lock - Hub Bearing Adjusting Nut. . ....... oo e 2
116 109508 |Nut - Adjusting Nut CapsCrew. . « « « ¢ v v v v v s v o v v s 2
117 116016 Capscrew - Hub Bearing Adjusting Nut. . . . . . ... ... 2
118 104626 Lockwasher - Adjusting Nut Capscrew. ... ... ... .. 2
119 109390 Washer - Hub Bearing Adjusting Nut . . ... ........ 2
120 109375 Pin - Adjusting Nut Washer . . . ........ et ee 2
121 109516 | Adjusting Nut - Hub Bearing. . .+« ¢« v v v vt v w v v v w o 2
122 109376 Dowel - Drive Shaft Flange . . . . e vt e o e v o v v . 8
123 109347 Stud - Drive Shaft Flange. . . .« v e v e v vt e v e vt v u s 16
124 109325 Nut - Drive Stud. . . ....... e e e e e aa] 16
125 109342 Lockwasher - Drive Stud Nut .. ... et e e 16
126 116271 Oil Slinger .. .....cc..u. s et s e e e e e e . e 2
127 109479 Gasket - Spider to Housing. . . . ... ..... oo st e 2
128 Brake Anchor (Includes Items 129, 130, 131 & 132)

(See Brake Group). . . . v v v v v v o v v v . e e s 2
129 Adjusting Cam.......... PR 4
130 Bolt & Washer Ass'y. . ... e ess.| See Brake 4
131 Spring ....... ce e reeesees| Group 4
132 Retainer.................. 4
133 116269 Tube - Axle HOUuBINg . « « v v v v v vt v v e v vt o v o v oean 2
134 120123 Shaft - Axle Drive . ... ......... et e e e e 2
135 109323 Nut - Anchor to Housing Bolt . . . ... Ch et e 8
136 104614 | Nut - Anchor to Housing Bolt « .« v v v vt e v v v e v n.. 8
137 104607 Lockwasher - Anchor to Housing Bolt .. .. ........ 12
138 104568 Lockwasher - Anchor to Housing Bolt . ... ........ 8
139 108215 Capscrew - AnchortoHousing . . ... ............ 8
140 108151 Capscrew - Anchor to Housing . . ... ..... e e e 4
141 116260 |Bolt - Anchor to Housing Bolt. . . . . . ... e e e 8
142 111922 Screw - Drive Shaft Puller. . . . . . .. .o i v ie e 4
143 109509 Nut - Jam Nut - Drive Shaft Puller Screw. . . .. ... .. 4
144 109511 Setscrew - Brake Anchor. . . ... ... i it 2
145 109380 Cover - Brake Inspection Hole . . . « v vt v e 0t 0 v 0w 2
146 109335 Capscrew - Brake InspectionHole. . . . . v e v v v v u . 2
147 104663 Lockwasher - Brake Inspection Capscrew. . « . « « . . . . 2

109427 Plug - Hub Grease Hole (Not Shown) . ............ 2
148 124394 Wheel - 24 x 8:00 (Includes Side Ring 124397) . ...... 2
124397 Side Ring (For 124394 Wheel). . . . . . .. . v o v vt v h 2
Replacement tires and tubes not sold by The Frank G.

Hough Co.

Tire - 13:00 x 24 - 8 Ply Ground Grip Road Builder

Tube - 13:00 x 24 Tube for TR-218 Valve, Valve

Stem 1" off Center (No Substitute)

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

48



AW N

R TIER

X

Fig. 27
BRAKE GROUP - FRONT AXLE

First Used on

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU

1 116275 DustShield . . . . . ¢t v i i i i ot vt it e a e s a oo oo ans 4

2 104626 Lockwasher. . . . v v v i v ettt ettt oo annan N B Y

3 116274 Capscrew . . . ... . e e e e 12

4 116272 Brake Anchor - (Includes Items 5 thru 8) . ... ... e 2

5 116288 Belt & Washer Assembly. . . .. .... .. ... .. e 4

6 116290 Spring . ... e v i o e et oo 4

7 116289 Retainer. . ... ... ....... e e r e e e e e e 4

8 116278 [AdjustingCam.......... e e e e 4

9 116299 |Brake Assembly - Forward . . ... e e e e e e . 2

(Continued on following page)

Always give the ‘Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

49




BRAKE GROUP - FRONT AXLE - Continued

ITEM

PART

First Used on
Serial Numbers

PART NAME Qty.
NO. NO.
FROM THRU
10 116296 Lining - Forward. . . . v v v v v v v v v o oo v oo asons 2
11 116293 Rivets - (Forward Shoe 32 - Reverse Shoe 24). . ... .. 56
12 116298 Brake Shoe Assembly - Reverse. ... .. .. ... e 2
13 116294 Lining - Reverse . . « v v v v v v ot v 0o v e e e - 2
14 116292 Bushing - Brake Shoe . . . . . ... ... .. ... e e 4
15 107576 Stop Pin - Brake Shoe. . ... .......... e e 4
16 116291 Anchor Pin - Brake Shoe. . .. ... ... ... .00 4
17 109343 Lockwasher - Anchor Pin .. ... ..... ... .. e e 4
18 109291 Nut - Anchor Pin .. ... e e e e e e 4
19 107582 Return Spring - Brake Shoe e e e e e 2
20 116284 Wheel Cylinder Ass'y - (Includes Items 21 thru 24) . 2
116387 Wheel Cylinder Repair Kit. . . . .. .o v v i v oo o
21 116280 |Spring ..... e e e e 2
22 116281 CUP ¢ v v vt vttt et ae o e e e et 4
23 116282 Pi8tON o 4 v v v vt ot sttt oot st s a oo neanenes 4
24 116279 2 o T 4
25 107591 Connecting Link Assembly. .............. cee s 4
26 118418 Bleeder SCrew. . . o v v v o it o v o v s s oo v oo oo 2
27 116396 Inlet Connection. . .. ... e e e s e e e . e 2
28 HA -884 Gasket - Inlet Connection. . . « v . v o v vttt v oo 4
29 107589 Bolt - Inlet Connection . ... ... P, 2
30 HA -883 Gasket - Connection Bolt. . . .. ... .. ... .. ... ... 2
31 116276 Capscrew - Cylinder to Anchor. .. .. O
32 104626 Lockwasher - Cylinder to Anchor ... .... et 4

Always give the "“Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

50

v



Fig. 28
BRAKE - PARKING

First Used on
ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
1 112429 Support - Bell Crank. et et et e e e ee e 1
107647 Bell Crank = To Fra.me C et e it e e PN 1
118491 Grease Fitting - Bell Crank. . ... .. C e ee e 1
Bolt, Nut & L.W. (3/8 N.F. x7/8"Lg)............ 2
3 HL -3485 Clevis -=3/8" - Pull Ro@ « v + v v v v v v ot v v v v v v e . 1
4 HL.-3486 Pinand Cotter - 3/8" Clevis v v v « ¢ ¢ v 0 v e v v o v u . 1
5 Jam Nut - 3/8“ 3 1 1
6 124472 Brake Rod. et e e e e e e e . 1
7 127357 Brake Lever ......................... 1
Bolt, Nut & L.W. (3/8 N.F. x 1" Lg ) To Frame...... 2
8 107843 Brake Shoe Assembly - Inside . ........ e h e e e 1
9 107918 Lining oo v v v v v vttt ettt et e it ettt e 1
10 107917 Rivet v v v v it i ittt v oo e e nnn e i e 14
11 107977 Brake Shoe Assembly Outside « o .o e e vt v v v e 1
12 107916 Lining « . o0 v vt v v i i e et e e e e 1
13 107886 Snap Ring . et ettt et e e e 2
14 107102 Lever Assembly. S e e e e e ot e s oo 1
15 112583 Hook Bolt . . ... e e e s e e s e s e e e e e e 1
16 107840 Nut ....... e e e s e e e s s e e et oo 3
17 107841 Washer. . .. ........... c et et et e e e 3
18 124759 £33 - T 1
19 104588 LocKnutS. o o o v v o o o v v v o v ottt vt e e o e cnoaanan 2

Always give the “Payloader” Serial Number with the Part Number
and Name of Items needed when ordering Repair Parts.

51




Fig. 29
BRAKE CONTROL LINKAGE - UNI-DRIVE

52




BRAKE CONTROL LINKAGE - UNI-DRIVE
NOTE: This group applies to machines of Ser. No's 44032-44049: 44098 up.

First Used on

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU

1 124539 [Foot Pedal « . v v vt vttt vttt aneee e neaennnens 1 See Note
2 125434 Pin -PedaltoBar . .o . oo veveennnnen.. e e 1
3 125436 Foot PedalBar ........... S et e e e 1
108151 Bolt, Nut & L.W. - 3/8 N.F. x 1~ 1/2" Lg. - Pedal Arm . 2
4 124621 Pedal Arm with Bushing . ......... ettt 1
5 103903 Bushing - Pedal Arm Pivot v v v v v v v vt v i e e e wn 1
118491 |Grease Fitting - Pedal Arm Pivot 1/8" Straight. ... .. 1
6 103904 Pin -Pedal Arm .. .......... 000 tiiueenn. . 1
Bolt, Nut & L.W. - 1/4N.F.x 1-1/2"Lg. ......... 1
7 124648 |Overthrow Spring. . e ..o v v v vn ... e 1
8 124641 Stud - Overthrow Spring Fastening ............ .- 1
Nut & L.W. -3/8N.F.Hex.Nut .......... e 1
9 124632 | Bolt - Special - Overthrow Spring. .. ........ ‘e 1
Nut - I/4 N.F. Hex. Nute « .« v o v v v e v s et e e e 1
10 124633 Roller - Overthrow Spring. ... .. ...... e e .- 1
11 GH-211 Clevis - BrakeCylinder Rod . .+ .. v vt vv ... e 1
12 GH-212 Pin and Cotter. ... ... . et e e et e e e e e e 1
13 Jam Nut - 1/2N.F. . i i ittt e e e v e w 1
14 111871 Push Rod - Brake Cylinder ..... s v e s e oo s e e 1
15 104541 Return Spring ~Brake Pedal . ................. 1
16 124586 Link - Pedal Arm to Release Lever. . . . v . v ... ... 2
17 HL-1264 Pin and Cotter........... et Gt 2
18 124583 Pressure Release Lever . . . . . v oo v vt v i v e 1

19 Uni-Drive (See Uni-Drive GIOUDP) « v e v v v v o v v o v v 1 See Note
20 108045 Bolt, Nut & L.W.-1/4 N.F.x2" Lg. - Uni-Drive ..... 3
21 126873 Spring - Lever Tension. . . ..« v vt v e i i v v v e anan 1
22 124596 | Spring Bracket. . .. .. et e e e e e . v 1
23 HL-1263 Clevis - Adjusting Rod . ... ..... e et 1
24 Jam Nut - 5/16 N.-F. ... vn.. e et e e e e e ee s 1
25 124597 | Adjusting Rod - Foot Pedal to Accelerator Linkage . . . 1
26 HL-1264 Pin -Clevis & . v vt e vttt ittt s it enn ot cannn. 2
27 124604 |Accelerator Link . . ... ....... e e e e 1
28 HA -800 Bearing - Accelerator Link . .. .. .... e e e e 2
118494 Grease Fitting - 1/4 N.F.x90° . . ..o i v v v v v e 2
Bolt, Nut & L.W.-1/4 N.F.x5/8" Lg. -Bearing...... 4
29 124598 Link - Accelerator Link to Gas Power Lever ....... 2
30 HL-1264 Pin -Link. . . . ... i iiiii i, e e e e o 2
31 124594 Gas Power Lever, Uni-Drive . « v v v v v v v v vt v v v v 1
32 124595 Carburetor Lever, Uni-Drive . v « « v o ¢ v 2 ¢ e v 0 0 s s o 1
33 124597 Adjusting Rod, Uni-Drive to Accelerator Cross Shaft . . 1
34 Jam Nut - 5/16 N.F. .......... 1
35 HL-1263 Clevis - Adjusting Rod . ........ Gt e e 1
36 HL-1264 Pin -Clevis v . v oot v v vt oo c e e e e 2
37 Accelerator Cross Shaft . ... See Accelerator and 1
38 Accelerator Pedal ........ Hand Throttle Group 1
39 Accelerator Rod Ass'y .. ... 1

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

53




Fig. 30
BRAKE CONNECTIONS GROUP

First Used on

ITEM PART PART NAME Qty. Serial Numbers
NO. NO.
FROM THRU

1 123704 Master Cylinder (Includes Item 2). .. .... ... ..., . 1
111582 Repair Kit for Cylinder. . . . . ... ... ... e 1
108152 Bolt - 3/8 N.F. x 1-3/4" Lg. - Cylinder. . . . . ... ... 3
2 118432 Filter Plug . . . . . .o v e e vt v v e e e e o 1
3 HA -884 Gasket - Brake Cylinder . . . .. ... .00 v v v vt 1
4 107689 Fitting - Brake Cylinder . . . ... ... .. .. c et e e 1
5 HA -883 Gasket - Brake Cylinder . . . . ..... C et e .. 1
6 114697 [Fitting Bolt. . o v v v v v v v o v e v vt v v o s anoon 1
7 Pipe Plug - 1/8"Std. .. . ...t eii e nnnn - 1
8 112566 Tubing - Cylinder to Tee. . . . . ...t v vt v i e v v 1
9 HL.-3543 Tee - Brake Tubing .. ... ..ttt v it 1
10 112562 Tubing - Teeto R.H. Wheel . . . . ... ¢ .. .. PP 1
11 112564 Tubing - Teeto L.LH. Wheel . . . . v v o0 vt v vt nnenn 1
Bolt & L.W. - 1/4N.C.x1/2"Lg. +v.vovu... ool 2

Always give the “Payloader” Serial Niimber with the Part Number

and Name of Items needed when ordering Repair Parts.

54




Fig. 31
UNI-DRIVE GROUP

NOTE: Used on machines of Ser, No's 44032-44049 & 44098 up.

First Used on

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
124698 |Uni-Drive Complete - Includes the following. . ... ... 1 See Note

1 126859 Cylinder Casting . . v v v v vt vt v o vt vt ot oo v ne 1
2 126860 Pistons. . . v v v v v v v v 0. e et b e e et e e e 2
3 126861 Piston .. ...... PP C e ettt 1
4 126862 Piston Rubber Cups ......... e e e e e e 6
5 126863 Piston Rubber Cups . ......... e e e . 3
6 126864 Piston Connecting Rod. . . « v v v v vt v e v v vn .. .. 3
; IC;ar’!mretor Lever...... . } See Brake Control 1
ressure Release Lever . ... X 1

9 Gas Power Lever...... . e Linkage Group 1
10 126865 Connecting ROd Ping . o v v v v v 6 vt v v 0 s 0t o e v avwan 3
11 126866 ClipSPrings « . v v v v v vt i v v v v oot ot s e e s nnan .. 6
12 126867 |StOp Pil v v v v v v ot ittt ot e i i e 1
13 126868 Lever Anchor Pin. . . & v vt v e v e v e vt o oo onnoenees 1
14 126869 |[Clip SpringorCotter Pins. . . . v . v vttt v v v v vw 4
15 126870 Pipe Plug - 1/8" . . . . i i i it it it et i i i e 1
16 126871 Pins, Bottom of Connecting Rods. . . . . . .. ... ... .. 3
17 126872 Allen's Dry Seal Plugs - 1/2". ... ... ... 3
18 126874 BOOte « ¢ v v v e et ot ot bt e e e e 1

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

55




S¢ 9¢
ct) (0¢ 1£) (& q¢
149
o] 7 &
—Q
w ©
B4

dNOY9 IATHA TYNI

dN0Y9 TYILNIYILIIQ

g-8 NOILD3S

dNOYH JANMC TVYNIS

Fig. 32

REAR AXLE HOUSING

56



REAR STEERING AXLE - HOUSING

First Used on

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
120124 Rear Steering Axle . . v « v v v v v oo oo nm oo v v enenas
1 116377 Housing - Not Sold Separately (Includes Items 2, 3,

4 & 6) .. et i e e e e e e 1
2 104634 |[Plug -Housing Oil Drain. . « . v v o v vt v o v v v v o v van 1
3 109420 Stud - CarriertoHousing .. .................. 8
4 116376 Tube Housing (Welded in Place) . ... .. .. e e e e 2
5 116265 Oil Seal Assembly - Drive Shaft . ... ....... oo 2
6 109331 Oil Filler PIug. « « « vt v o vttt v e vt a e s e son s 1
7 104607 Lockwasher - Carrier to Housing Stud. . . ... ...... 8
8 104674 |Nut - CarriertoHousingStud. . ................ 8
9 109353 Bolt - Carrier to Housing Thru. . . . . ... ... ...... 2
10 109325 Nut - Carrier to Housing ThruBolt. . ... ... ..... . 2
11 109342 Lockwasher - Carrier to Housing Thru Bolt . . ... ... 2
12 116379 Bolt - Carrier to Housing Thru. . . .. ... ... ... 2
13 109327 Nut - Carrier to Housing ThruBolt. . .. .. .. ... ... 2
14 104633 Cotter - Carrier to Housing Bolt Nut. . ... .. e e 2
15 109392 Washer Carrier to Housing Thru Bolt . ... ........ 4
16 109391 Washer - Thru Bolt Nut. . . v« v vt v v v oot s v oo nran 4
17 109345 Bolt - Trunnion Socket to Housing ., . . .. .......... 16
18 109324 | Nut - Trunnion Socket to Housing Bolt . . . ... ... ... 16
19 104568 Lockwasher - Trunnion Socket to Housing Bolt ... ... 16
20 116363 Tie RO ¢ o v v v it i e ittt e s ittt s oot oo nnns 1
21 109385 Nut - Tie Rod Yoke Lock. .. ......... c et e e 1
22 109495 Yoke -TieRod -R.H. ... ...ttt i, 1
23 109494 Yoke - Tie Rod - LLH. . ... .0t i it it v vinnen 1
24 108218 Bolt - TieRod Yoke Clamp . . . v v v v e v v v v v v . .. 4
25 104674 Nut - Tie Rod Yoke Clamp Bolt. . . . . v v v v v v v v 0w v o 4
26 104607 Lockwasher - Tie Rod Yoke Clamp Bolt. . ... ...... 4
27 109355 Capscrew - Steering Knuckle Stop. « « v v e e v 0o v 0 0 v v 2
28 109357 Nut - Steering Knuckle Stop Screw. . . . . « . ..o oo 2
29 109485 Cap - Steering Bearing - Upper R H. ............ 1
30 109354 Bolt - Tie Rod Yoke . ... ... e e e . 2
31 109377 Pin - Tie Rod Yoke Bolt Lock. . ... e e 2
32 116367 | Bushing - Tie Rod Yoke Bolt .. ... ....... ... .. 2
33 109404 Plug - Pinion Carrier Grease Hole . . . . .. ... ... .. 1
34 116374 Capscrew - Steering Knuckle Flange . . . .. ........ 18
109323 Nut - Steering Companion Flange Bolt . . . . ... ... ../ 18
104607 Lockwasher - Steering Companion Flange Bolt ... ... 18
35 109384 Nut - TieRod Yoke Bolt . . .. ... .. v v v i 2
104633 Cotter Key - Tie Rod Yoke Bolt ... .. .. e 2
36 109403 Cap -Inspection Hole Cap + . .+t v v v vt o v o oo v v un 1
37 109477 Gasket - Inspection Hole Cap . . . . .. ... et e e 1

Always give the “Payloader” Serial Number with the Part Number

and Name of ltems needed when ordering Repair Parts.

57




89

TVILNIYTALIA - ATXV dvadyd

€8 "31a

LL

68 A 88

L9199 159 k19

09
vS
08

56

@ 8s) (Is

1

@ vr) (ev) (20

Gl
14

L Ll :

|

8r) (6V

9L

31

4 \_)
71696
(9
ﬁy
B — /
S N NG
b6
ov) (59) (2
9%
v) (sv




REAR AXLE - DIFFERENTIAL

First Used on

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
116400 Differential Carrier Assembly (Includes the following) .
40 116243 Differential and Spur Gear Assembly - (Includes
R Items 41 thru49). . ............. 1
41 116244 Differential Case Assembly - (Includes only the Case
Recess and Tongue Sides). . . . . . . oo v v v v v o0 1
42 116238 |[Spider - Differential . . o v . v v v v v v v bt vt e e e ae e s 1
43 116232 Side Gear - Differential Bevel Side . . . . .« v v v oo .. 2
44 116226 Washer - Side Gear Thrust ... .........c00.... 2
45 116231 Differential Pinion & Bushing Ass'y - (Incl. Item 46) . 4
46 116227 Bushing - Differential Pinion . . . ... ............ 4
47 116225 Washer - Differential Pinion .................. 4
48 116250 [Spur Gear = (9 = 37T ) « & v v v vt vt e e et m e et e e 1
49 109358 Rivet - Differential Case. . . .. ... ...t v... 16
50 116239 Carrier - Differential - (Includes Items 51 thru 55) . 1
51 Cap - Diff. Brg. - (Included in Item 50) . e v . 2
52 116224 Stud - Differential Bearing Cap. . . . . }Order (4) Cap- 4
53 109130 Nut - Differential Bearing Cap Stud. .Jscrews 126746 4
54 109346 Stud - Gear Shaft BearingCage. . . ¢« v v o v v v v v 0 v 10
55 109398 Stud - Pinion Bearing Carrier ... .. .. ... ... .o 6
56 104614 |Nut - Gear Shaft & Pinion Bearing Carrier Stud. . . . .. 16
57 104568 Lockwasher - Gear Shaft & Pinion Brg. Carrier Stud . .| 16
58 116300 Bearing - Differential.. .. ... .. . 2
59 116228 Washer - Differential Brg. Retainer . ... ... e oo e 2
60 116249 Spur - Pinion & Shaft . ... .......... e 1
61 116247 Cage - Gear Shaft Brg. - (Includes Item 62) ........ 1
62 116302 Cup - Gear Shaft Brg. .......... e e . 2
63 116303 Cone -Gear Shaft Brg. . . . v v ¢ vttt vt v i e e v on o 2
64 116233 Shim - Thin. .. ... 8
65 116234 |[Shim - Thick.. ... Gear Shaft Brg. Cage 2
66 116235 Shim - .003...... 2
67 116236 [Gasket .. .....ovevuuan. . 2
68 109212 Cup - Bevel Pinion Front Brg. . . ... ......... N 1
69 102410 |Cone ..... e e e 1
70 109468 |Shim - .I181...... )
109467 Shim - .186......
109461 Shim - .190.... ..
109460 Shim - .194......
109459 Shim - .198...... Bevel Pinion Bearing
109458 Shim - .202...... ( (use as required)
109451 Shim - .206......
109453 Shim - .210......
109454 Shim - .214......
109455 Shim - .218...... y
71 109401 Washer - Bevel Pinion Front Bearing . . .. ........ 1
72 104626 Lockwasher - Bevel Pinion Brg. Cage Cover Capscrew. 6
73 108116 Capscrew - Pinion Brg. CageCover ... .......... 6
74 116222 Cotter - Bevel Pinion Shaft Nut. . . .. ........ N 1
75 109274 Nut - Bevel Pinion Shaft . ... ... ... ee ... 1
76 Yoke - Companion - See Drive Shaft Group. ... .. “ . 1
77 109315 Oil Seal - Bevel Pinion Shaft . . .. .. ¢ e v v e v v v v 1
78 109408 Cover - Pinion Shaft Brg. - (Includes Item 77). . .. ... 1

(Continued on next page)

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

59




REAR AXLE - DIFFERENTIAL - Continued

First Used on

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU

79 109475 Gasket - Pinion Shaft Brg. Cover .. ... ...... e 1
80 116230 |Spacer - Bevel PinionBrg. . .. . oo v o0 v v oo .o 1
81 116240 Cage - Bevel Pinion Brg. - (Includes Items 35,

68 & 88). e et i e et e e e 1
82 109476 |{Gasket....... e e 1
83 109456 Shim - Thin. . « . .. v« ... Bevel Pinion Shaft 1
84 109457 |[Shim - Medium ... .. .. Bearing Cage 4
85 109472 |[Shim - Thick.......... 3
86 109462 Shim - Spacer .125...... 1
87 116380 Pinion Shaft & Bevel Gear Set (Includes Item 75} ... .. 1
88 109305 Cup - Bevel Pinion Rear Brg. . .... et 1
89 116301 Cone - Bevel Pinion Rear Brg., ................ 1
90 109396 Capscrew - Bevel Gear. . . . o v vt v v v v v e e v nesnon 6
91 109394 Lockwire - Bevel Gear Capscrew . . . « v « o o v s o o s o s 1
92 116248 Cage - Gear Shaft Brg. - (Includes Item 62) .. ...... 1
93 116237 Cover -Drive Gear .. .. ..ottt vesnvonaness 1
94 116221 Lockwire - Differential Brg. Cap Stud Nut ... ..... 2
95 116378 | Gasket - Carrier & Housing. . . ... ... .. e s es o a 1
96 116223 Capscrew - Side Cap. . ... TR cee e 2
97 114532 Lockwasher - Side Cap Capscrew . . ¢ .. ... o vt e e 2
98 109366 |Breather Ass'y Housing. ... .. c et e 1

Always give the "Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

60

v



134

135
136 (123)
1a1)  (22) (137 @ (124
142) (139 | (138) (132) (125
t43) (140 16} 126,
156
145
146 =
147 A\
148
149,
150
151 =
153
144
152
154 157 158
155 33) (59 (82 (8 CICH® ®
Fig. 34
REAR AXLE - FINAL DRIVE GROUP
First Used on
ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
110 109490 Socket Trunnion (Includes Item 118). ... .......... 2
111 109344 Plug Grease Hole. . .. ... ..ot v v v v onn o oo 4
112 110997 |Arm Steering (12")}......... e e et e e 1
113 109421 Stud - Steering Bearing Cap Upper (Long). . . . ... ... 4
114 109342 Lockwasher - Bearing Cap Stud (Long). . ... .. P 4
115 109350 Stud - Steering Bearing Cap Upper (Short) .. ... ... . 4
116 109356 Nut - Steering Bearing Cap Stud . . .. .. et e e 4
117 109342 Lockwasher - Bearing Cap Stud (Short) . .......... 4
118 . 109482 Pin - Steering Knuckle ‘Bearing (Order Item 1 10) ..... 4
119 109469 Shim - Steering Bearing Cap (Thin)........ e es e 20
120 109470 Shim - Steering Bearing Cap (Thick) . .. .......... 4
(Continued on next page)

Always give the "Payloader” Serial Number with the Part Number
and Name of Items needed when ordering Repair Parts.

61




REAR AXLE - FINAL DRIVE GROUP - Continued

First Used on
ITEM PART PART NAME Qty. Serial Numbers
NO. NO.
FROM THRU
109379 |Retainer - Steering Bearing Grease. . ... ...... ... 2
109372 Knuckle - Steering (Includes-Item 162)............ 2
109346 Stud - Steering Knuckle to Flange . . . .. o . o ... eoe .| 24
109324 Nut - Steering Knuckle to Flange Stud . ... ..... ... 24
104568 Lockwasher - Knuckle to Flange Stud. . . .. ... .. ... 24
116372 Capscrew - Steering Knuckle Flange . . . . . ... .. e 4
104559 Cone - Steering Knuckle ... .......... e e e e 4
109310 Cup - Steering Knuckle . . . ... ........ e e 4
109351 Felt - Steering Knuckle. . . ... .......... o« v e s as 2
109381 Spring - Socket Felt Pressure . .. .. ..ot couuoosn 2
109311 Cone - Hub Bearing -Inner . . . ............. .o 2
109312 |Cup -HubBearing ~Inner..........cvuouueuue. 2
116369 Hub - 10 Stud (Includes Items 132 & 140) . ... ...... 2
109326 Nut - Wheel StudtoHub. . .. ............ e 20
102431 Nut - Wheel -L.H. ............c00.... e.oeea| 10
102430 |Nut - Wheel -R.H. ........ e e e 10
102907 Stud - Wheel - L.LH. ... ...ttt ivirinneenns .. 10O
102906 Stud - Wheel - R.H. ... ...ttt iiennennas .. 10
139 109309 Cone - Hub Bearing ~Outer......... cveece e 2
140 109308 Cup - Hub’Bearing - Quter. . . ... ... c et et e e e 2
141 109347 Stud - Driving Flange . . . . vt v vttt vt n v v oo onsn 16
142 109325 [Nut - Drive Flange. .. .. Ce bt e st 16
143 109342 Lockwasher - Drive Flange . . . . . .. .. v vttt v e e v 16
144 109376 Dowel - Drive ¢« « v v v v o v v v v v e 8
145 109487 Flange - Driving . ......... et r et e e e e e 2
146 109429 |Packing - Drive Shaft Flange « . . .+« ¢ v o0 v v v v ., . 2
147 109435 Retainer - Drive Shaft. .. .. ................ .. 2
148 109436 |Washer - Drive Shaft . .......... e e 2
149 109437 Lockwasher - Shaft Retainer Screw. . .......... .- 4
150 109378 Capscrew - Drive Shaft Retainer. . . . .. .......... 4
151 109481 Gasket - Drive Shaft Retainer. . ... .. e e e . e 2
152 109474 Gasket - Drive Flange. . . . ... c e e C e e 2
153 109388 |Nut - Hub Bearing Locks & « « v v v vt v vt e v vnnn.. 2
154 109434 Washer - Hub Bearing Adjusting Nut . .. ........ . 2
155 109433 Washer - Hub Bearing Adjusting Nut . . . .......... 2
156 109341 Pin - Hub Bearing Adjusting Nut. . ......... e 2
157 109387 Nut - Hub Bearing Adjusting (Includes Item 156) .. ... 2
158 120405 Universal Joint Cage Outer (Includes Items 159,
160, 163, 164, 165, 166, 167, 168, 170, 171 & 172) . . . 2
159 109439 Plunger - Universal Joint Pilot Pin. . ............ 4
160 109440 |Spring - Universal Joint Pilot Plunger............ 2
161 116370 Washer -StudtoHubNut. . . .. ................ 20
(Continued on next page)

Always give the "“Payloader” Serial Number with the Part Number
and Name of Items needed when ordering Repair Parts.

62



REAR AXLE - FINAL DRIVE GROUP - Continued

First Used on

ITEM PART PART NAME Qty. Serial Numbers
NO. NO.
FROM THRU
162 109383 Bushing - Steering Knuckle & Joint . . « « . o0 v v 0 0 v ot 2
163 109445 Pin Universal Joint Pilot. . . . . . . ¢ e o0 v v v v e ee e 2
164 109444 Pilot - Universal Joint Ball . . ... ... i e e e s 2
165 109441 Cage - Universal JointBall . . . . ... oo 0o v v v v n 2
165 125995 |* Cage - Ground Oversize - Identify by +.012 Etched on
‘ Y - S 2
166 109442 Ball - Universal Joint = 1.625 - Standard Ball. . 12
166 125997 |* Ball - +.012 Oversize . . . . . .. et e e et 12
167 109446 Seat - Universal Joint Pin . . ... e e e 2
168 120669 INNET RACE « ¢ v e o v o o v o oo o v e vt o s v oo ononenns 1
168 125996 |* Inner Race - Ground Oversize - Identify by +.012 on
Face..... T 1
170 109448 Retainer - Unlversa.l Joint & Shaft. e e e 2
171 109443 Screw - for 109448 Retainer (Drllled Head). P 12
172 109514 Outer Race . . .« ¢ v v v v vttt e v e v oo e e e e 1
172 125994 |* Outer Race - Ground Oversize - Identify by +.012 on
Shoulder .. ....¢c0ee0... c e ee e e e s v e .. 1
173 Lockwire - Universal Joint Retainer Screw. . . .. ... . 2
174 120125 Drive Shaft - (Includes Item 167). . . . .. ¢ e v vt v e v ™. 2
175 116371 Capscrew - Steering Bearing . . . ... .. ... e et e s 8
176 109342 Lockwasher - Steering Bearing Cap. . .« « v o0 ¢ v v 0o 8
177 109486 | Cap - Steering Bearing Lower ... .. ..o oo 2
178 116365 Flange - Steering Knuckle Comp. - L H. Includes
Items 29,30, 113, 115 & 123 . . . .. e o0 v v v v a0 v b 1
179 116364 | Flange - Steering Knuckle Comp. - R.H. - Includes
Items 29,30, 113, 115 & 123 . . .. . ittt v e oo v 1
180 109427 Plug - Trunnion Socket Grease Hole ... .......... 4
181 109352 Felt - HubBearing. . . . ¢« vt v et vttt vt v v v oo 2
182 109389 Washer - Hub Bearing Felt Retainer . . . .. .. .. ... . 2
183 124394 Wheel - 24 x 8:00 (Includes Side Ring 124397) . . ... .. 2
124397 Side Ring (For 124394 Wheel). ... .. .. e e e 2

* To accommodate for the +.012 Oversize Balls, the
three Component Parts as noted are gound oversize
and etched +.012 and can be readily identified in the
field.

Replacement tires and tubes are not sold by The Frank
G. Hough Co.
Tire - 13:00 x 24 - 8 ply Ground Grip Road Builder
Tube - 13:00 x 24 Tube for above with TR-218 Valve,
Valve Stem 1" off Center (No Substitute)

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

63




|

o )1 N
Sk N/
\\\‘\\\{§

Fig. 35
STEERING LINKAGE

64



STEERING LINKAGE GROUP

First Used on

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
1 125701 Bell Crank with Bushing . ... ... e e e e e e 1
2 124227 Bushing - Long ....... e e et e e e 1
3 107606 Bushing - Short . ... ... . et e e e 1
4 124152 Swivel Pin - Long - Frame Support to Bell Crank . ... 1
5 124200 Swivel Joint - To Steering PushRod ... .......... 1
6 124149 |Swivel Joint - To Steering Rod . .. ... ... e eem 1
7 124152 Swivel Pin - Bell Crank to Swivel Joints. . . . . ... ... 1
8 124239 Steering Push Rod - with Bushing . .. .. ... ... .. .. 1
9 107606 Bushing . ..o vttt it ittt e it 1
10 107501 Pivot Pin - To Swivel Joint . . . ... ... .. .. . 1
11 125422 Drag Link. . . . ¢ it vt vttt ittt i e e 1
12 110582 Spring Guide . . . ¢ . ..ttt i oo e e 1
13 110581 |SPring « oo o e v v v v v vaonn e e e 1
14 110580 Bearing « v o« v e v vttt ettt o e c o e e 2
15 110578 Plug. . c e ot e e v v e nses s e e e e e e 1
16 125235 |Steering Rod withBushing . ... ..o oo vv v vv 1
17 107606 Bushing « .« v ottt vt i oot e vt oo e 1
18 107501 Pivot Pin - ToSwivel Joint . . . ... ..o v v v v v e 1
19 123007 Swivel Pin Nut - Pivot Pins . . . ¢ . v v v o vt v v v 0 v v o 1
20 111862 TieRod End . .. . v v it v vttt oot o mo v oo 1
21 116822 SnapRing . « .« v v v v v v o vt v e e oo e e 1
22 116823 WaBheTr o+ o oo oot v v o oo oo sonnaassocesonsons 1
23 116821 [Cap...eo.... . e e R |
24 116820 Spring - UnderCa.p......................... 1
25 116824 Ball Socket Retainer. ... ... et e et e 2
26 116831 Ball Socket + . ¢ ¢« . o . e et . 1
27 116830 |Housing . .. v oo vt v oo v v oon e e e e 1
28 116829 Felt Washer . .. v oottt vt o v enooneosacessos . 1
29 116828 |Felt RetaiNer. « « v v v v v v v v v oo s oo oo s s on o neons 1
30 116827 Spiral Spring. . « v o+t s et i it e e 1
31 116825 Ball Stud. « v v v v v o et vt et e et e e 1
32 116826 Nut -Ball Stud. . . . . . .t i vt vttt e e v v oo oo a oo 1
108214 Bolt, Nut & L.W. - Push Rod to Booster 1/2 N.F.
x1-3/4"Lg. ...... I 4
118491 Grease Fittings - Bell Crank & Jo1nts -1/8 P.T.
Straight. ... ... I oo 6

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

65




Fig. 36
STEERING GEAR

66



STEERING GEAR GROUP

ITEM

PART

First Used on
Serial Numbers

NO. NO. PART NAME Qty.
FROM THRU
112820 Steering Gear Complete. « . v v v v v v v v v v v v v oo
107938 Steering Gear Less Pitman Arm, Horn Button
Assembly and Steering Wheel . ... .......0.... 1
1 112819 Pitman Arm Assembly .......... 1
2 HL.-1821 Upper Bearing Assembly. . . . . . v vt vt v veerenans 1
3 HS-902 Cover with Bushing - Housing Side . . .. .......... 1
4 107947 Housing Assembly . . .. ... ...ttt tietunennnn. 1
5 HS-904 Bushing - Pitman Shaft . . . ... ................ 2
6 HS-915 Bearing - Worm Thrust - Use Cup HS-905 .. ....... 1
7 107946 Shaft Assembly - (Includes Item 6, 9, thru 13, 18) . ... 1
8 HS-917 Connector Assembly. . .. .............00uu... 1
9 107943 BallNut ..o v vt vt i v i e e an e e e e 1
10 107942 Guide - Ball Return ... .. et e e e e e 4
11 HS-911 Ball............. e e e N B 11
12 107941 Clamp - Ball Guide. . . . ...... C e e e e 1
13 107944 Terminal Assembly -Horn . ........ 0000 1
14 HS-913 Adjuster - Worm Bearing ... ... .. ... 000 .. .- 1
15 HS-914 Adjuster Lash . . ...... e et e e e e .. 1
16 HS-915 Bearing - Worm Thrust. . ... e e e e 1
17 HS-916 Cover ~-Housing End. . . . . ..t v i v ittt vn v vuns N |
18 107945 Contact Assembly -Horn Cable ... ............. 1
19 HS-918 Gasket - End Cover ... .... e e et e 1
20 HS-919 Gasket -Side Cover . . . ... . ittt ittt inenonn. 1
21 HS-920 Gear - Pitman. ... ...... e e e e e e 1
22 HS-921 Key - Steering Wheel . ... ................. .o 1
23 HS-922 Nut - Worm Bearing Adj. Lock. ................ 1
24 HS-923 Nut - Steering Wheel. . . ... ... e e c e e ne e 1
25 HS-924 |Nut -Pitman ATm ... .e .o oo evenen. c et e e 1
26 HS-925 Seal - Pitman Shaft. . . . ... .......... e s s e e 1
27 HS-926 Seal - Upper Bearing Spring. « . . « o o v v v v oo o v o0 v 1
28 HA-1440 Shim - Lash Adjuster .. ... ..
29 HA -1441 Shim - Lash Adjuster .. ... ..
30 HA -1445 Shim - Lash Adjuster .. ... .. Select One
31 HA -1446 Shim - Lash Adjuster ... ....
32 HS-928 |Spring - Upper Bearing. . .. .. ..o e oo tenonne 1
33 HS-929 Washer Pitman Arm Nut . ....... e e e e . 1
34 HS-930 |Bolt -SideCover.......:oc oo oo ot e e e s e 3
35 HS-931 Bolt -End Cover ~Plain. . .« v v e oo v oo v e cee 3
36 HS-932 Nut - Lash Adjuster . . . . ¢« e v v vt v o v nn e e e . 1
37 105266 Steering Wheel. . . .+« v vt e et et v v oo ovnnnnnen 1
38 105678 Horn Button Assembly (Includes Items 40 thru 46) .. .. 1
39 HA-1570 Screw - Horn Connector ... .. ...+« e e e 1
40 105671 Cap . cvvevennnenns e e e e e . 1
41 105672 Insulator. « « v v vt o o v v v 000 a0 e e e e e e  ee e 1
42 105673 CONEACE. « « o« s o 6 s v s o e v o v o s o s oo s o ocasoenes 1
43 105674 |[Spring .. T 1
44 105675 Retainer....... et e e e e e e e e e e e 1
45 105676 Plate « « « ¢ v vt o vt s v v a v oo e s e e e 1
46 105677 SCIEW. « o ¢ o e ot v ot v v v e s aeaa s o e e 4
47 107940 Bolt and Washer Assembly. . . ... ... ... ce e e 3
48 112243 Block - Worm Adj. Nut Lock ... ... ... 1
49 112244 Spacer - Worm Adj. Nut Lock. . . o v v v v v vt o v ens 1
50 112343 Bolt - Adjuster Lock 7/16 x 1-3/4" Lg. . .« v v v v v o vt 1
Filler Pipe Ass'y - (Includes Items 51, 52 & 53) .....
51 103498 |[Street Ell - Oil Filler Pipe « o« ¢ c et ot ot v o s v o e e 1
52 109825 Nipple - Oil Filler Pipe. . . « .« « o vt v vt v v e v o e v 1
53 Cap - 1/2" Oil Filler Pipe. « v ¢« ¢« v v v v v e e v v v 0o v v s 1

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

67




P

NOILVTTVLSNI ONILHOIT 304 SIYIM SILVDIONI (k) MSIHILSY NV FLONe g .
I8 i Y HLIM JONVY0
— \ .

"SI IR VALTR YV : ' 23 = .
[ 4L WOV18 =8 3 =
13 3 v HLIN 0347 =3 kel
**% 42z ==
o N =

@

AY3L1ive

RIMLEELD)

UL MW AYLNOIVIGY
Y HiIM Q347 \H1IM NI3HO

* *
o
¥OV1g
_ {
T3P «.m.

YOLYIN93Y  YMOLYNINI9

>Q ®

R ®
S
©

MOTTIA @lv

WAY ) 51 30im NOLLNG NYOH
VHLM 039

6 VT
||a/0

_ ¥L 03 ILUVIS

AL Y HLIM N33O ﬂ

‘Yl AY18 r/ BRI it
Y HLIM JONYYO0 Y HLIM Q3
@ % | % S

‘41 MIvVg
Y HLIM NIYO *

JoLngy1S1a o

+%

Fig. 37
GAS WIRING
68




GAS WIRING GROUP

First Used on

I;gM PI?CI;,T PART NAME Qty. Serial Numbers

FROM THRU
1 126412 Switch -Ignition. . . . . .. ... v e ie e 1
2 107628 Fuel Gage - DashUnit. . . ... v v v v et e 1
3 107752 Fuel Gage - Tank Unit. . . .. .. ... ..o o oo 1
4 107755 Gasket - Fuel Tank Gage. . . . ¢ .t oo vt v oo s e . 1
5 104460 Temperature Gage - Dash Unit. . . .. ... ... ...... 1
6 104459 Temperature Gage - Eng. Unit . ........ e 1
7 123153 |Oil Gage ~Dash Unit. . « v v e v e e e v veneocnnnnnnn 1
8 123154 Oil Gage - Eng. Unit. .. .... f et e e e e e 1
9 115605 Ammeter - Dash ...... C et et e e . ]
10 HS-407 2 (= 1

11 108642 |Horn Bracket - HOrn to Frame. . . o« o o s v oo s o s v oo 1 43800 44009

11 GH-617 |Horn Bracket - Hornto Frame. . ... . co o0 oo oo 1 44010 up
12 HS-451 Horn Relay ¢ o v ¢t e v vt tie vt oo et v o s aenaeonans 1
13 Battery - Exide XF-19 (Buy from Local Dealer) . ... . 1
14 123181 Wiring Loom....... e e s e et s s e s e e anaes oo 1
15 116760 Battery Ground Strap . . ... .0 .0 0. v sv e e s e 1
16 118356 Cable - Battery to Starter Switch ... .. e 1
17 122174 Cable - Starter Switch to Starter. .. ...... c e e s e 1
18 122218 Instrument Jumper. . « « « « o ¢« ot ot o e e e 1
19 103812 Wire - Horn Relay to Steering Post. . ....... cee e 1
20 101982 Wire - HornRelaytoHorn. . . . . . .. ¢ ot v v an v e 1
21 123715 Fuse Jumper Assembly. . .. .. ... .o v oo 1
22 123740 Fuse - 20 AmMp. ¢ « v v v v v vt v v v oot o oanon oo 1
23 103815 Wire - Gen. Field to Voltage Regulator . .......... 1
24 123240 Wire - Gen. Arm.toRegulator. . « « o « v v v v v v o v 1
25 103817 Wire - Coil to Distributor « « « v ¢ ¢ e v v v v v e v v v v v vt 1
26 103812 Wire - Fuel Gageto Fuel Tank. . . .. .. ... 0 ... . 1
27 111274 Clamp - Wiring Harness - 1" Wide . . . .. ... ... ... 6
28 Starter Switch - (See Hercules Eng. Manual). .. .. ... 1
Bolt, Nut & L.W. (1/4 N.F x 1" Lg.) Loom Clamps . 3
29 120197 Temperature Gage - Dash -Conv. . ........ e 1
30 104459 Temperature Gage - Conv. Sending Unit. ... ....... 1
31 123452 Oil Temperature Warning Switch - Conv. . ... ...... 1
32 126405 Face Bushing - Torque Converter Sending Units ... .. 2
2

Bolt, Nut & L.W. - Start. Switch - 1/4 N.F. x 3/4" Lg. .
Bolt & L.W. - Gas Gage to Fuel Tank - 10-32 Rd. Hd.

x 1/2" Lg. et e e e e
Bolt, Nut & L. W (Loom Clamps) 1/4 N.F.x 1" Lg. ...

wn

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

69




NOILYTIVLSNI ONILHOIT ¥04 S3HIM SILYOIANIT (k) MSIHILSY NV JLON ~ %

JO,

ne

Y1 JLHM V HLIM MOVE

n‘ HITA 31IHM

Yl gN

Y HLIM N3IT¥O

ST LAl X/

Y HLIM 3ONYYO

*
WL YOV8
Y HLIM NIH0 K

*

Wl WOvIe
Y HilM G3Y

*

*

NOLLNE NYOH

¥l MIv8
Y HLIM QY

4l Movie
Y HLIM uozéo

A uh.?m_

/:

>mu.—.~<w

|_l

>.

‘¥l 3LIHM

VY H1lm MOvid
41 0N

Y HLIM NI

EO~

A xu‘jm *

Y H1IM NI¥9
=13 w_m.
WIVIG vV HLIm 43y

- ENR:LARY

oNd xm«.n_m
ULYIHIYd 3INION3

r—e @

.y

m"

Fig. 38
DIESEL WIRING

70



DIESEL WIRING GROUP

First Used on

Ing Pl‘:g':r PART NAME Qty. Serial Numbers
FROM THRU
1 126412 Ignition Switch. ... ........ e e e e 1
2 107628 |(Fuel Gage -Dash Unit. . . .. ... ...t 1
3 109798 |Adapter - Gage8. « ¢+ « s s s v o et e s b s s e e . 3
4 107755 Gasket - Tank Gage .. ....... e e e e e e 1
5 107752 Fuel Gage - Tank Unit. . . . . ... oot v v oo vt . 1
6 104460 Temperature Gage - Dash Unit. .. .. .. ... ...... . 1
7 104459 Temperature Gage - Engine Unit. . . . . . .. ... e 1
8 HL-3153 Oil Gage -Dash Unit. . . . . .o v v i v e v e e e . 1
9 HL-3685 Oil Gage - Engine Unit . .. ........ e e i e 1
10 HL-3151 Ammeter ... c .t 00000 oo e i e e 1
11 HL-3291 Horn ........0 .. e o e e e s e e a e s . 1
12 108462 Horn Bracket - Horn to Frame st e s s e e e s e s 1 43800 44009
12 GH-617 Horn Bracket ~ Horn to Frame . . « e o o s ¢ o6 0 6 0 s 0 ¢ 1 44010 up
13 HL-3292 HornRelay . . . .« ¢ v o o S 1
14 109214 Push Button Starter . . . . . .« c oo oot v oo on oo 1
15 112339 Pressure Switch. . « « v ¢« ¢ v ot vt e st i i i i e - 1
16 Battery - Exide - XF-19 (Buy from Local Dealer) . . 2
17 109201 Ground Cable - Starter toGround « « .« « v v o0 e o v v v 1
18 107558 |Battery Cable - Solenoid to Battery.. .. .. et e 1
19 125373 Jumper Cable - Between Battery. .. ........... . 1
20 119234 Starter Cable - Solenoid to Starter . ... ...+« .. 1
21 116760 Ground Strap - BatteryGround. . ... ... .... e 1
22 109867 Wire - Generator to Regulator . . .. ... .. ce e oo . 2
23 101982 Wire - Jumper - Cages. . ... ... et e b e e oo 1
24 122218 Wire - Instrument Jumper .« . « « « s « ¢« o ¢ o0 o o oo 1
25 105341 Wire - SwitchtoCoil .. . . o0 v v oo v v v e e e e 1
26 105341 Wire - Switchto Solenoid. . . « « c v v o v o v o v v oo oo 1
27 103812 Wire - Fuel GagetoTank . . ... .. ..o .« o 1
28 103812 Wire - Horn Relay to Steering Column. . . .. ... ... 1
29 101982 Wire - RelaytoHorn . . ... ...... e e e e e 1
30 119231 Wire - Coil to Ground and Solenoid to Ground et e e 2
31 119233 Wire -Glow Plugto Coil. . . . . v e o v vt v ec v oceen 1
32 123181 Wiring Harness . . . . . ..+ ... 1
33 123715 Fused JUMPET o« « ¢ s o o o o v o s« et e e e o 1
34 123720 Fuse -20 AMpP. « o ¢ oot t s s o s oo o v oo e e e e 1
35 111274 |Clamp - Wiring Harness - 1" Wide . . . ... ... e nen 6
Bolt, Nut & L.W. - (1/4 N.F. x 1" Lg.) Loom Clamps . . 3
36 120197 Temperature Gage - Dash - Converter. . ....... PR 1
37 104459 Temperature Gage - Converter Sending Unit. ... .... 1
38 123452 Oil Temperature Warning Switch - Converter . . « . « « . 1
39 126405 Face Bushing - Torque Converter Sending Units ... .. 2
Bolt & L.W. - Gas Gage to Fuel Tank - 10-32 Rd. Hd.
x /2" Lgeo oo e e et e e e e e 5
Bolt, Nut & L.W. - 1/4 N. F x 3/4" Lg. (Relay,
Coil & S01enoid) « v o v e v vt v o v oo s s s e 9

Always: give the “Payloader” Serial Number with the Part Number

and Name. of ltems needed when ordering Repair Parts.

71




‘H'Y 3did Wood

¥IANITAD
LSIOH WO08 HY
89)(12 ac
2
WISSY -
3did Hy €8
G2 ©)s) (1 -
el
& % dNd ¥315008 =
)
4315008 ONITLS £ ae
™ HIOAYISTY 7% £
b
Q —
0s —F —{]—
v 9y 8y £5) W3SSY ONITdNOD H 1
6%
ec
A B0 a
9l

INWA NI

39

Fig.
HYDRAULIC DIAGRAM

72



HYDRAULIC DIAGRAM

First Used on

ITEM PART Serial Numbers
NO. XO. PART NAME Qty.
FROM THRU
SUCTION LINE - RESERVOIR TO PUMP

Reéservoir - (See Reservoir Group) « « « v o v o e v v v v o 1
1 103379 |Adapter Union - 1-1/4"x90%. ... .o ve e v e 1
2 122354 Hose - 1-1/4 Suction - Gas Only. . .. e e vt v v v oo 1
2D 126893 Hose - 1-1/4 Suction - Diesel Only ¢ « « v e v v v e v 0 v o e 1
3 122222 |Adapter Union - 1-1/4" x 90° - Female - Gas Only . .. 1
3D 103378 |Adapter Union - 1-1/4" x 45° - Diesel Only ........ 1
4 127108 Nipple - 1-1/4 Std. Close - Gas Only. . .« « ¢« e e v o0 v s 1
5 103492 |Street Elbow - 1-1/4"x 90° - Gas Only . .« ¢« v v 0 v o 1

Pump - See Pump GIroup « « « o o e c ot oo o e s o0 a o

HIGH PRESSURE LINES - PUMP TO VALV
6 127547 |Reducer Bushing - 1"to 3/4" - Pump ... .c.0cv e 1
7 103380 |Adapter Union - 3/4"x45% ... .0 vtveen e, 1
8 112736 Hose - 3/4" High Pressure -Gas Only. . . . . oo ¢ 0. . 1
8D 116108 |Hose - 3/4" High Pressure - DieselOnly.......... 1
9 103732 Adapter Union - 3/4" x 90° ... e c e e 1
10 127547 |[Reducer Bushing - 1"to3/4". ... ... ..coc oo 1
Valve - (See Valve GToup) « « + v v e e vt a v s o v v 0 0 oo 1

LINE - VALVE TO BUCKET CYLINDER

11 HA -988 Hose - 3/4" Hi. Pressure (A).....| Valve to R.H. 1
12 103380 |Adapter Union - 3/4" x45° .. ... .J Pipe Ass'y 1
13 103732 Adapter Union - 3/4" x 90° (B). .. .| Valve to L.H. 1
14 HA-988 |Hose - 3/4" Hi. Pressure .......] Coupling Ass'y 1
15 103732 |Adapter Union - 3/4"x90° . ..... ) 2
16 103383 |Hose - 3/4" Hi. Pressure .. ..... To Boom Pipes 2
17 Boom Pipe -R.H. ............| See Boom & 1
18 Boom Pipe - L.H. ............J] Guide Group 1
19 103383 Hose - 3/4" Hi. Pressure .......| Boom Pipes 2
20 105044 |Adapter Union - 3/4" x90° ...... to 2
21 109835 Nipple - 3/4" Extra Hv'yx2" Lg. . .| Bucket Cylinder 2

Bucket Cylinder - See Hoist Group « .« .o ¢ v e o e 0 e v

LINE - VALVE TO BOOM CYLINDER - RAIS
22 127547 Reducer Bushing - 1" to 3/4" (C) . .| Valve to 1
23 HA -790 Adapter Union - 3/4" Straight (C) . . R.H. 1
24 HA-988 Hose - 3/4" Hi. Pressure .......) Pipe Ass'y 1

: 1
25 103380 | Adapter Union - 3/4" x 459 . .. .. .| Fipe Assiyto 1
26 HA -988 Hose - 3/4" Hi. Pressure .... ... Coupli.t;g Ass'y 1
27 103732 Adapter Union - 3/4" x 90° ..... .l ToR.H. & L.H. 2
28 112594 Hose - 3/4" Hi. Pressure .......)] Boom Hoists 2
LINE - VALVE TO BOOM CYLINDER - DOWN PRESSURE

29 HA-790 |Adapter Union - 3/4" Straight (D) . .| Valve to R.H. 1
30 112076 Hose - 3/4" Hi. Pressure (D). ... .S Pipe Ass'y 1
31 103380 |Adapter Union - 3/4" x45° ......] Pipe Ass'y to 1
32 HA -988 Hose - 3/4" Hi. Pressure ... . ... L.H. Coupling 1
33 103732 | Adapter Union - 3/4" x 90° . ..... To R.H. & L.H. 2
34 114235 Hose - 3/4" Hi. Pressure .......J Boom Hoists 2

Boom Hoist - See Hoist Group

(Continued on next page)

Always give the ‘Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

73




HYDRAULIC DIAGRAM - Continued

O

First Used on
ITEM PART Serial Numbers
PART NAME ty.
NO. NO. Rty
FROM THRU
BOOSTER LINE - VALVE TO BOOSTER PUMP
35 Bushing - 3/4"to 1/2" . . .. it vt i i e 1
36 104409 |Adapter Union -1/2"x90° ............ e e 1
37 126954 Hose - 1/2 LowW Pressure . . .. ...t oceeoeenonns . 1
38 125318 Pipe Assembly. ... ... et e e e c et e e e 1
39 HA -989 |Hose - 3/4" Hi-Pressure 25-1/2" Lg. - Gas Only ... . 1
39D 104349 Hose - 3/4" Hi-Pressure 36" Lg. - Diesel Only. ... .. 1
40 103380 Adapter Union - 3/4" x 459 -GasOnly. . .. e . 0. ... 1
40D 103732 Adapter Union - 3/4" x 90° - Diesel Only.......... 1
Booster Pump (See Booster Pump Group). . . . . PN
BOOSTER PUMP TO STEERING BOOSTER
41 104409 Adapter Union - 1/2"x90° (Pump) . . . ... ... ... .. 1
42 126954 |Hose - 1/2" Hi-Pressure - to Pipe Ass'y 112290 « Gas
OnlY & vt ettt e e el 1
42D BM-521 Hose - 1/2" Hi-Pressure - 36" Lg. - Diesel Only oo 1
43 112290 Pipe Assembly. . ........ ettt et e 1
44 104409 |Adapter Union - 1/2"x90° . ... v i v v e e v 1
45 126954 Hose - 1/2" Hi-Pressure (To Booster). . .. ..... e 1
46 103047 |Adapter Union - 1/2" Straight (To Booster). . . ... ... 1
47 Steering Booster (See Steering Booster Group) ... ... 1
BOOSTER RETURN LINE U
48 103047 |[Adapter Union - 1/2" Straight. . . v v v v v v v oo 0w nnn. 1
49 126954 Hose - 1/2" Hi-Pressure - Return . ........ e 1
50 104409 Adapter Union - 1/2" x 900 . . . ... 0o v v v o v v ew. .. 1
AUXILIARY PARTS
51 107648 Clamp - Booster Pipes . . . . .. ....... e e e 2
108155 Bolt, Nut & L.W. - Booster Pipes (3/8 N. F
R Y A O . 1
Washer - Booster to Frame (7/8 S.A.E. Std ) e 1
52 125426 Pipe Ass'y - BoltedtoR.H. Frame . . « o o v o0 .o . .. 1
53 125425 Coupling Ass'y - Bolted to L.H. Frame . . ... °c o5 a0 1
114065 |Clamp - Hose - PumptoValve.,.....,.,..........| 2
108150 Capscrew - Clamp - 3/8 N.F. x 1-1/4" Lg. Hex. . ....| 4

Always give the "“Payloader” Serial Number with the Part Number
and Name of Items needed when ordering Repair Parts.

74



%

|
,‘||Mm|pmnl }””““mw"m“"m'

I
Fig. 40
OIL RESERVOIR GROUP
First Used on
ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
1 103000 Breather - Filler Pipe « . ¢« c ¢ v o 0 e v s e s ottt v o v o 1
2 115363 Hand HOle COVET o ¢ « + o ¢ s o s a e s s s os o s ooesoenas 1
Bolt & LLW.3/8N.F.x1"Lg. .ot ctieeeccecns 4
3 115364 |Breather Pipe o« « v o « 2 o v st o v o s oo ot o ansoenses 1
4 101133 GaSKet « v v o ¢ o o v ¢t e s s o s s s s s s e e e a e e s e e e e 1
5 114002 Petcock -Oil Level . vt v v ot v vttt v ot e oo oo o 1
6 112511 RESEIVOIT ¢ « o o o o ¢ s s e ot s s s s s v esenossanssas 1
7 103941 Drain Plug -Magnetic. . . . « + o« c e vt oo v v et o oo 1
Bolt, Nut & L.W. (Res. to Frame) 1/2 N.F.
Bl S L 07 R R 2
Bolt, Nut & L.W. (Res. to Frame) 1/2 N.F.x 3" Lg. .. 1

Always give the “Payloader”” Serial Number with the Part Number
and Name of Items needed when ordering Repair Parts.

75




OUTLET

- '@ ¥y N
(=] .
& :
3
INLET
D @% SECTION- B-B s ¢
1
© || T2 AAIIISS IS —1-/®
18 (]

1]

7 \7
0 = :
Is :‘;//’ 3

. 777 7

(1]

13 e

12 X

11
SECTION- A-A
Fig. 41

PUMP GROUP - HOIST CYLINDERS

First Used on

ITEM PART PART NAME Qty. Serial Numbers
NO. NO.
FROM THRU

112551 Hoist Cylinder Pump. . « « v ¢ v ¢ v v o v v v v v 1

1 107072 Seat..... IS e et e e . c e 1
2 113417 Ball -5/16" .. .....c.0vu... e e e s s e s e . 1
3 107070 Spring . ...... .. 0. C e e e i e e ‘e 1
4 107068 Gasket . .. ....cviuunn et et e e 1
5 107069 Retainer.......... ittt inenenennns . 1
6 113415 Hex.Hd. Bolt. o . e v vt ittt ettt eeen e e an . 8
7 113405 Body .......... .00, c et e e e 1
8 113409 Bearing Body. . . ......... et e et e e e 2
9 113407 Gear - Drive. . ...... e et e e c e et 1
10 113408 Gear -Driven............... e oo . . 1
11 107080 Seal Ring . ... ... ... it e .o I 1
12 108915 s < T . 6
13 113412 Bearing - Cover. . ........ C e e e . . e 1
14 107082 SealRing . ............. S e e e e e e e e .. 2
15 113411 Bearing - Cover. . ...... e e e e 1
16 110172 Woodruff Key. . . . . . ..ot v it v i ., e 1
17 117096 ShaftSeal . ...... e e et e e e e i 1
18 113406 Cover. . .« vttt e e e e e e e e - 1
19 113414 Hex.Nut. ... .. .0t nenennnn s s e s e 8
20 113413 Lockwasher. ... .. f et e e e e C et e e e 8
21 113418 Standard Washer . .......00..... e . 8’

Always give the “Payloader” Serial Number with the Part Number
and Name of Items needed when ordering Repair Parts.

76



Fig. 42
PUMP GROUP - (BOOSTER)
First Used on
ITEM PART Serial Numbers
NO. NO. PART NAME Qty. .
FROM THRU

103043 Pump Complete (051002-020-01). .. ... .. .. 00 .. .. 1
1 110129 Body ..... et e e e et 1
2 110168  [Stud. o v v v v v vt ot ittt ot b e e e ae e e 8
3 107072 Seat. s v vt v vt e C e e e et e e e e 1
4 107071 Ball. o v oot v vt e e v v v v e e e e e 1
5 107070 Spring . ... .00 e e e e e e 1
6 107068 [Gasket o o oo v vttt vttt ot ot nnnnononas e oo e 1
7 107069 Retainer .. .o e.oevov v e e e 1
8 110135 Bearing -Body ... ........ oo oo o Ce et e 2
9 110131 Drive Gear « « « « « v o o o s e e b e s e s e s e e 1
10 110136 Driven GEar « o v o v v v e v o v o v o s ot oot o a o ooneoa 1
11 110132 Bearing - Cover - Drive Gear .. ... .. .. ... ... . 1
12 110137 Bearing - Cover - Driven Gear. . . . ¢« o v v v vt v v v o v 1
13 107081 22 0 1
14 110138 Spring . . ..o it L e e e e s e e e e s e e s 1
15 110130 COVET. « ¢ v v o o s v o s s o o o o v o s o seososossansosns 1
16 107105 Seal. . oo v v v v v e e e e e c e 1
17 106956 Seal RING + v vt ¢ v vt oo v v v s n e noenoesensns . e 1
18 106957 Seal Ring . ¢ v e v o v vt oo e v v oonaoas e e 2
19 110170 Washer - LocK. . v v v v v v vt e e e oo esnne e e 8
20 110174 NUL o v vt o vt e e et onansoacseass e e e 8
21 110172 Key - Woodruff . ....... e e e e e e e e 1

Always give the “Payloader” Serial Number with the Part Number
and Name of Items needed when ordering Repair Parts.

17




GAS

Fig. 43
PUMP POWER TAKE-OFF GROUP

78




PUMP POWER TAKE-OFF GROUP

First Used on

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU

1 Pump - Hoist Cylinder (See Pump Group). ... . ... 1
108151 Bolt, Nut & L.W. - 3/8 N.F Pump to Support

x1-1/2"Lg.Spl. ...... Pump to Eccentric 12

2 113198 Belt. . c ottt vttt ettt et e e e e 1

3 109895 Drive Pulley . . ... .o et e et e e e . 1

108145 Bolt & L.W. - 3/8 N.F x l/Z" Spl. - Pnlley to Hub . 1

4 109896 Hub - Drive Pulley. « « + e o v v e 0 v 0 v un 1
FOR GAS ENGINE P.T.O. ONLY

5 109207 PumpSupport . ....... 0.0t e s et e 1

104944 Bolt - Spl. Support to Engine . . .. . ¢ vttt et o . 3

108282 |Bolt - 5/8 N.F. x 2-3/4" Spl. (Front Eng. Mtg.). . . . . g o1

122175 Rubber Pad - Front Eng. Mtge « + « e v v v v v v v e v v 1

122453 Lockwasher - Front Eng. Mtg. - 5/8" Std. ..... coee 1

123413 Nut - Front Eng. Mtg. Spl. Elastic Stop . . .+« e 0. . 1

6 109897 P.T.O.Coupling Complete « « « o vt v v vttt v v v e 1

108116 Bolt & L.W. -3/8N.C. x 1" Lg. (Couphng to Pump)... 6

7 103084 |Coupling. ... et vt iie i eienenneenennanans 1

8 Set Screw - 3/8 N. C. x 3/4" Lg Socket Cup Point . ... 1

FOR DIESEL ENGINE P.T.O. ONLY

9 112884 Pump Support . . . oo v v v et et et - 1

108182 |Capscrew - 1/2N.C. x 1-1/2" Lg .o Support 2

108186 Capscrew - 1/2 N.C. x 2-1/2" Lg. ... to 1

108185 Capscrew - 1/2 N.C. x 2-1/4" Lg. ... Engine 1

124748 |Capscrew - 5/8 N.F. x 2-3/4" Lg. Spl. Eng. Mtg. .... 1

104079 Rubber Washer - Front Eng. Mtg ... ...c00 00t 1

122591 Lockwasher - Front Eng. Mtg. . . . . . vt i vev v v v 1

123413 Nut - Elastic Stop ~- Front Eng. Mtg. . .+ .. ..o oo ... 1

10 106235 | COUPIINE + « v v o v e v teee e R

108116 Bolt &« L.W. -3/8N.C.x1"Lge ..o eeeeneana. 1

11 109123 S < U 1

Cotter-1/16"D1a..xl/2"Lg........... ..... .. 1

12 119589 Gear ...... ettt e e e e . 1

STEERING PUMP P.T.O. GAS & DIESEL

13 Pump - Booster - See PumpGroup .. .¢ccec 000 ov 1

Set Screw - 3/8 N.C. Sq. Hd. - Cup Point 1/2" Lg. .o 1

14 109208 EccentricPlate . . . ¢ . . o000 a cee o oo 1
108180 Bolt & L.W. - 1/2N.C. x l" Lg. H.T. Eccentnc to

Support . ... ... B 3

Washer - 1/2" Sta.ndard ............ et e e 3

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

79




Fig. 44
VALVE GROUP

80




VALVE GROUP

First Used on

I;g?'{ ng':r PART NAME Qty- Serial Numbers

FROM THRU
123557 Valve Complete (Model VA DF 55 D) . .. v e vt e v v v 1
1 Housing - Not Sold Separately - SeeNote . . . . ...... 1
2 106836 SEt SCTEW ¢ v o v v v v ot v v v vt s n s c e e e 1
3 106838 Machine Screw. . . . . .. ... et e e 1
4 106837 Gasket . . v v v vt vttt e e e e e e e e e 1
5 106822 Pipe Plug . . .« .t v i i it it i i it i e e e 1
6 106719 PipePlug . . . ..o v i v e e e e 1
7 HA-1215 L OF 1 - et e e et e e .. 1
8 115718 Detent Cap . . .. v ittt it i ittt ettt teee e 1
9 106803 Gasket . . v v v vttt it et it i e e e et 2
10 107904 Relief Valve Seat . . . ... e e e et 1
11 107905 Relief Valve Plunger. . . ... .. ... et e e e 1
12 112938 Spring Relief Valve. . . . . .. ... ... ..o “ e 1
13 107906 Guide - Relief Spring . ...... e e e e 1
14 107910 Gasket . ........ e e e et et e e e 1
15 107908 Cap - Adjuster SCTew . « + v ¢t e s o v v ot v e s c e e 1
16 106716 Jamn NUL o & o v vt v v et ittt oo e s e et as e 1
17 106807 |Adjusting Nut Relief Spring . ............. e 1
18 106726 Acorn Nut. . o v v v v vt ittt e e e e e es e e e 1
19 107042  [Seal ABS'Y e v v v v v v v v n oo ee et A |
20 107041 Seal. oo v it i ittt i it e e e e cessveson 1
21 115719 Plunger Assembly - (Includes Items 22 thru 30). .. ... 1
22 107032 Plunger Eye « ¢« v v v o v v vt vttt vttt enn .. 1
23 107033 SealRing . ..... ... ... e et e e e e e 2
24 115723 SPTIng « o v v vt i it it e i et e e e e 1
25 HA-1228 Check Plunger. . . . .« v v v v v v vt v e oo vt v o oo nan 2
26 115720 |Plunger - SeeNote. .. ....... e e .o 1
217 107913 Washer. . .« ¢« v e v vt e et v o e et e 2
28 107914 SPTANE + v s o v v vt ettt et e e e 1
29 107035 Spring......................... e e e 1
30 HA-1223 Cap.cvoeeeeeens i e s et e e e e e 1
31 115721 Plunger Assembly - (Includes Items 32 thru 40). . . . .. 1
32 107032 Plunger EYe . .« v v v v st oo oo oo v n oo s on PPN 1
33 107033 Seal Ring « « . ¢« v v o v a0 v o v v et e s e e e .. 2
34 115722 Plunger - See Note. . .« o e v v e o v v v v v oo oo n oo e 1
35 HA-1228 Check Plunger . . . . . . . « .+ e e e e e e 1
36 107035 Y 2 Y R R 1
37 115724 Plunger Spacer « ... ...+ e e e e e e e e 1
38 115717 Spring (Detent). « « « « « ¢« o v v v v v et f e e e 1
39 102064 Detent Plunger Poppet. . . . . . ... Gt et e e e e 2
40 103035 Detent Valve Cap e « « v o o« v a o e s oo oo s oo oo osonn 1
106828 "O" Ring (Valve to Reservoir) Not Shown . ... ... 1
3

Bolt & L.W. (Valve to Reservoir) 1/2 N.C. x 3-1/4 Lg .

NOTE: Manufacturer does not recommend the
replacement of plungers or housings in the
field because of the close tolerances neces-
sary for efficient operation.

Always gwe the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

81




Fig. 45
VALVE CONTROL GROUP

82




VALVE CONTROL GROUP

ITEM

PART

First Used on
Serial Numbers

NO. NO. PART NAME Qty. ,
FROM THRU
1 113204 Knob - Lever Handle, . . . .. ..... 2
2 107252 Bucket Lever - with Bushing .................. 1
3 107250 Boom Lever - withBushing . . ... ........... . e 1
4 102092 Bushing - Lever Hub. . . . .. .. ... ... 0., 2
5 Washer -5/8"Std. ........c.00... 1
6 Nut -5/8N.F.Hex. . ... ..... e et it e e e . 1
7 GH-212 Pin Assembly - 1/2"...... v e e e e et 2
8 107243 Control Rod - ValvetoLevers . . .. ..o veovuonn. 2
9 Jam Nut - 1/2N. F. HeX. .. ¢ . vt vevenen. e et e e 2
10 GH-212 Pin Assembly - 1/2". . . . .. oo ittt i i . 2
11 GH-211 Clevis - 1/2" -ToValve. .. ....... 2
12 107187 Collar - Lever Spacer, ... ... e e e e e e e o eee 1
13 105607 Sleeve - Valve Levers. . . . « . . v+ ... e e e 1
14 108290 Bolt -5/8N.F.x4-3/4"Lg. « v v ivviorveeeenna 1
15 118491 Grease Fitting - 1/8" P.T. St. Fitting ........ . ee 2

Always give the "“Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

83




(6 ©® (e

Fig. 46
HOIST GROUP

- 84




HOIST GROUP

First Used on

1;34 PI‘;‘(I;.T PART NAME Qty. Serial Numbers
FROM THRU

115640 Boom Hoist Complete - R.H. ... 1
115641 |Boom Hoist Complete - L.H. . . .}Ind“des 1 thru 14 1
1 115642 Cylinder Assembly - R.H. . . ... .o v ii i v v on . 1
1 115643 Cylinder Assembly - LH. ........ e e e 1
2 111701 Bushing ~-Cylinder. . . .. ... ...ttt et ve e 2
3 123236 Nut - 1-1/4 - 1ZN.F. -ElasticStop + . . « v v v ¢ v v s .. 2
4 115656 Piston . ........ ... e e 2
5 115657 Piston Packing. .. .. e e e e et e 2
6 115658 "O"RINgG. « v v o vt i b e e et e e 2
7 119057 Piston Rod Assembly ................. et 2
8 105929 "OMRING. + v vt et i i e et 3
9 112188 Cylinder Cap. ... coovoveuu.n et et e 3
10 105804 Spacer . ..... f e e e e 3
11 113060 Packing Set - Cylinder Cap . + v o v ¢t s v v e vt v o v e 3
12 109039 PackingGland . . . . ....... e e e oo 3
13 112185 Seal Ring - PackingGland . . . . ... cv v v v aa 3
14 103779 Bushing - Piston Rod Pivot . . ... .. ... ... ...... 2
118491 Grease Fitting - 1/8" Straight Alemite #1610B . ... .. 2

109151 Bucket Control Hoist Complete - {(Includes Items 8,
9,10,11, 12,13, & 15thrud2). ... ............ 1
15 109146 Cylinder Assembly. ... ... ...t cea e 1
16 103779 Bushing - Cylinder Pivot. . . . ... oo o0 e 1
17 123236 Nut - 1-1/2 - 12 N.F. - ElasticStop . ... ... .00 1
18 115649 PiBtON o v o v o o v ot vt v o v e st nnotosasnseoes . 1
19 109084 Piston Packing. . .« v« v v vt v ot i vt etaceosannn 1
20 115658 MO RINZe o ¢ o v v s v o n s n s s s oo v anononoeossnns 1
21 119056 Piston Rod Assembly . ........... e e e 1
22 101331 Bushing - Piston Rod Pivot . .. .. ..o v et oo v o 1
118491 Grease Fitting - 1/8" Straight Alemite #1610B ... ... 1
106229 Socket Head Capscrew. ... ... 18
106231 Lockwire . . ..o eeeveeann Boom & Bucket Hoist 3
108221 Bolt - 1/2 N.F.x3-1/2" H.T. .. 12
Machine Screw - #10-24 N.C. 1/2" Lg. Rd. Hd. ... .. 3
Washer - #10S.A.E. Standard. . « « ¢« v c e st o v v o v oo 3

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

85




Fig. 47
STEERING BOOSTER GROUP

First Used on
ITEM PART PART NAME Qty. Serial Number
NO. NO.
FROM THRU

125433 Steering Booster Complete. . . . .. ... ... ... 1

1 108556 Key.. 1
2 108557 Plug. . v vt s e e e e e e e e e e e e e e 1
3 108558 SPring . v . i i e e e e e e e e e e e 1
4 108559 Spring . . ...t e e e et e e e e 1
5 108560 Pad..... € e e et e e e e e e et e e e e e 1
6 108561 R - X o o 1
7 108562 0 1
8 108563 0 - 2
9 108564  |BOAY - o v v vt et te e e e e e e 1
10 108565 NUut &L e e e e e e e e e e e e e e e 4
11 108566 Stud . . . L e e e e e e e e e e e e e e 1
12 108567 (O o 1
125894 Rubber Washer (Not Shown) Used with 108567 . ... ... 1

13 125895 SPTing . . . i e e e e e e e . 1
14 108569 Stem . . ... e e e e e e e e e e e . e 1
15 108570 End Plate . . . . ot it i ittt e e e e e e e e e e e 1
16 108571 SleeVe . v i ittt e e e e e e e e e e e e et e e e 1
17 108572 Retainer . . . .. o it it it it it ittt et e et e eeea 1
18 108573 Seal RiING v v ¢ v v v vt v e ittt it e ettt et 1
19 108574 Oil Seal . . . ittt it i e e e et e e e e e e e e e 1
20 108575  [SPrimg « v v v v vt et e e e 1
21 108576 Guide.......... © e e e e e et e e et e e e e 2
22 108577 SmapRing . .......... ... .. ..., e e 1
23 108578 Nut o et i it et e e e e e e e e e e e e 1

(Continued on next page)

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

86




STEERING BOOSTER GROUP - Continued
- First Used on
EM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU

24 108579 Washer. .. ...... C e e e e e e e C e e . 1
25 108580 Spring . . .. il e i i i i e e e e e 1
26 125749 (Spool .. ........... . e e . c oo 1
27 108582 Washer. . . ......... 1
28 108583  [NUL & v v o v vttt oot v vt o tenonseaeasnnnnsan 1
29 108584 Retainer. .. ........c.... e e e 1
30 108585 [Seal RiNgG « v v v v v v vvneeneennn N
31 108586 Guide . s v v v o v e v v 0o S s e s s e e e s e c oo 1
32 108587 Spring « ..o .0 i S e et e s . 1
33 108588 |Guide........... e e . e e e 1
34 108589 Ball............. C e e e e st s e e e 1
35 108590 Seal Ring . ......... C e e e e e e 1
36 108591 Seat. . vt v it ittt et e et st e e . 1
37 108592 Ball............. [ c e . . e 1
38 108593 SPIINgG ¢ v v v o ittt ittt et e e et e 1
39 108594 Screw{Long)........c00.... et e e N 4
40 108595 Screw (Short). . ... .. e e e e et e e 4
41 108596 Washer. ........ c e et e e C et e e e c e 4
43 108598, |Flange - 1/2" Pipe TapP. v v o t s o o et ot e n s o nnenns 2
44 108599 Seal Ring . . . v vt i it ittt it i ittt et et 1
45 108600 Cylinder Head . . . . ... .. e et 1
46 108573 Seal Ring . ... .. N e e e 1
47 108602 SlEEVE « v v v v v v v vt v vt e ae s e et e e e 1
48 108603 Seal Ring . . . vt vttt ittt ittt i e s . e 1
49 108604 |Cap.evesvnenenennnn. e e 1
50 108605 |Plug. .o ...o.... e e R 1
51 108606 Seal Ring + ¢ v v vt v vt v vt o n e s et 1
52 108607 StayBolt. . « « . . et it i e e e et e e e e 4
53 108608 Cylinder....... c e e oo c e e as e o . 1
54 108609 Tube .. ... v . e e e e . . I 1
55 108606 Seal Ring ... ....ccov. c et et e e e PP 1
56 108610 |Spring ........ e 1
57 108611 Nut . ... ieeeeeen.n St e s e st e s e e e s e 1
58 108612 PiStOn « v v v v v v v v v v v ot oo nae s e N 1
59 108613 Ring. . ... e et e e e e e . 1
60 108614 Rod.......... e e e G et i s e e . 1
61 108603 Seal Ring ... PN e e 1
62 108616 CaP v v v oo v v vt an N . . e 1
63 108617 [Bushing « o v oo v v ieeneaenneanaal 1
64 108618 [Adapter (Lower). . . v v v v v v vttt vt v e . e 1
65 108619 |PackingSet.......... e et e 1
66 108620 |Adapter (Upper)........... e e e . 1
67 108621 Retainer............ e e e e e e 1
68 108622 Wiper (Felt) . . .. v oo i v ete i an e C e e e 1
69 108623 |Spacer ....... e e - e 1
70 108624 Wiper (Leather)....... et e e e 1
71 108625 Spring Garter . .. ... i e et e et 1
72 108626 Plate o« o v o v v v v vt e v v oo nass et e e e 1
73 108627 SCTeW. v ¢ v v v v v v v e v o e e e 4
74 108628 Nut . ......... “ e e TN . he e 1
75 108629 SCrew. ¢« « v o v et 0 e o v e e e e e C e e ee e e e e 1
76 108566 BallStud. . . . ¢« ¢t ettt sttt oo .o .o 1
77 108631 COVETe + o0 s s o n o oo v s ssncocsnsosos et e 1
78 108632 Shield. . . v « v v et ettt v v v et e e e e e 1
79 125895 Spring . .. ... ... .. e e e et e e e 1
80 108634 HOUSING & v ¢ s o v o e v e v e o s toososneensas e 1
81 108563 Sl . s « e v e st s et et e et e s e e . 2
82 108558 |Spring . . ... s o0 0o e e et e e 1
83 108637 |Pluge » v v e e vnenn. e e e 1
84 108635 COtter & v v v o v o e v s 0 o o s o s . e e e N 1

Always give the “Payloader” Serial Number with the Part Number -
and Name of Items needed when ordering Repair Parts.

87




%_;:_:_ i

Ty

Fig. 48
BOOM AND GUIDE GROUP

88



BOOM AND GUIDE GROUP

First Used on

ITEM PART Serial Numbers
NO. NO. PART NAME Qty. ‘
FROM THRU
1 118681 Boom Complete . . . ... ...... et e e e ... 1
2 118682 Pipe - Oil Line - Welded to R.H. Side of Boom ...... 1
3 118683 Pipe -'Oil Line - Welded to L.H. Side of Boom ..... 1
4 101160 Bushing - Boom & Guide to Carrier. . .. ......... . 4
5 114378 Pin -Hoist Pivot . . . v ¢ i i v vttt ittt et et e e ennn 2
6 103155 Pivot Shaft - BoomtoFrame . . . . . . .t vt e v v v v .. 1
7 118667 Guide Bar, Complete. . . ¢« o v v v v v vt v o vttt nn e 1
' 8 101739 Bushing - Guide to Frame . . . . ..o vv v ... e 2
9 110518 Pivot Pin - Guide to Frame + « « v ¢ « « s 0 s v e v o v v o v 2
10 109894 Bolt -Guide Pivot Pin. . . .+« v v v v v vt et et e e e e e 8
11 112828 Guard - L.H. . ..t it ittt it et e et et e e e 1
12 112829 Guard - R.H. . . it it ittt et it e e tn oo s o 1
108160 Bolt - Hoist to Boom (3/8 N.F. x 3-3/4" Lg.) H.T. ... 2
108224 Bolt - Boom to Cross Shaft (1/2 N.F.x4-1/4"Lg.)H.T.. 2
Bolt & L.W. - Guard to Guide Bar (1/2 N.C.x1" Lg.) .. 6
Lockwasher - Guide Pivot Pin - 1/2"Std. ........ . 8
118491 Grease Fitting - 1/8" Straight Alemite #1610B ... ... 4

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

89




06

dNOo¥YD YAIYYVD ANV 1LIaXDNnd
6% S1a

U ///////////////\\\\\\\\\ ,,,,,,,




BUCKET AND CARRIER GROUP

ITEM

PART

First Used on
Serial Numbers

No. NO. PART NAME Qty.
FROM THRU
1 109583 Cutting Edge .'. . . ... .. ce et aee ce e en 1
2 122309 Bucket with Cutting Edge . + « + « ¢« v v v v v 00 v v ot e s e 1
3 103613 Pin - Lower Retractor Pivot . ... ......... e 1
4 103752 Bushing - Carrier Pivot . .. ......... ter e e e 4
5 118691 Hinge Pin - Guide to Carrier & Bucket. . . . .. ... ... 2
6 103658 |[Pivot Pin - Boom to Carrier ......... e e e e 2
7 103713 Pivot Pin - Upper Retractor Pivot. . . . . .« v v ¢ o oo .. 1
8 116446 Carrier ~Complete « . o v v v o v v v v o vt ot v oo 1
108157 Bolt - Carrier to Bucket - (3/8 N. F. x 3" Lg.) H.T.. ... 2
108162 Bolt - Boom to Carrier - (3/8 N.F. x 4-1/4" Lg.) H.T. . 2
108164 Bolt - Bucket Cylinder to Carrier - (3/8 N.F.
X 4-3/4"Lg ) HTe ottt iene e eennnn 1
108159 Bolt - Cylinder to Bucket - (3/8 N.F.x3-1/2" Lg.) H T. 1
118491 |Grease Fitting - 1/8 P.T. Str.#1610B ............] 4
119692 |Grease Fittimg - 1/8 P.T. 450 #1688B .. .......... 1

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

91




SPECIAL EQUIPMENT

First Used on

ITEM PART PART NAME Qty. Serial Numbers
NO. NO.
FROM THRU
122869 (84" Backfiller Complete . . ... ... ..... e 1
102158 [Cutting Edge - Center. . . .. ..ottt vt vantononon 1
101944 Cutting Edge -Ends . . . . . ... .. ... I TR S 2
103869 (Shoe Support............. e e e e 2
GH-165 Shoe Assembly. . . .. e e e e 2
GH-5830-AliSpacer Collars. « « v v v v v v v v v oo P e e e e e e e e e e 10
122875 60" Bucket - Complete with Cutting Edge . . . . ... ... 1
103789 (Cutting Edge . . . .. .t v v vt vv vt anennaa. 1
122874 66" Bucket - Complete with Cutting Edge . . .. ... ... 1
112923 Cutting Edge . . . . . .. .. it ittt e it vt .- 1
122303 72" Bucket - Complete with Cutting Edge . . ... ... .. 1
109583 Cutting Edge . . . ......... et et et e 1
122873 84" Bucket - Complete with Cutting Edge . . . . ... ... 1
106153 CuttingEdge . ... ......... et e eae s oo 1
123097 84" Bucket - Complete with Cutting Edge ...... oo 1
106153 Cutting Edge . . .. .... e e e e et e oo e ns 1
123900 84" Bucket - Complete with Cutting Edge . . . . . .... . 1
106153 CuttingEdge . . . .. ... ittt it eenans 1
112933 Crane Hook Complete . . o v v v v vt vt v vt oo v onas 1
HL-1800 Hook Only -forCrane. . . . . ¢« o v v v vt vt v e o v vnnnn 1
122870 Fork Lift Complete - Consists of next 2 items. . . . . . 1
122938 Frame ..........000... G e e e et e e 1
107753 Fork ... ittt ittt it it i et e e 2
123114 Scarifier Complete. . .. .. ... ... O 1
117498 |Scarifier Hinge ... ........ S e et ee e RN 2
119880 ToothOuter. . ... ............. e e e 2
119881 2 .. 2
119882 Setscrew. . . .. ... .. C et et ettt e e 2
Locknut .. ... ... .. ..ttt 2
123115 Tooth Weldment - Scarifier . ....... . e 2
111492 Pin . ......... . ... e et e e 2
Cotter - 1/4"x 2" .. ... .......... e e e 4
Setscrew - 5/8"N.C x1-1/2"Lg. v o v v v v v v e ... 4
119872 Scarifier Bracket -R.H. . .. ........... e e s 1
119873 Scarifier Bracket - L.H. . . . . ..t o0 i it ninenn... 1
Purchase Tires Locally:
Tire - 14:00x24 - 8PlyGrader . . . ... ........ 4
Tube - 14:00x 24. . ... .... .. vue... c e 4
Tire - 13:00 x 24 - 16 Ply Hard Rock Lug Tire. ... .| 4
Tube - 13:00x 24. ...... et e e i e 4

(Continued on next page)

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

92



SPECIAL EQUIPMENT - Continued

First Used on

ITEM PART Serial Numbers
PART NAME ty.
NO. NO. Qty
FROM THRU
115360 Engine Hour Meter - 6 V. Includes Mtg. Bracket . . . .. 1
115361 Engine Hour Meter - 12 V. Includes Mtg. Bracket . ... 1
116457 Rubber Mounting . . .. . v v oo v v v v v e e e 1
116458 Bracket ............. e e e e e e 1
124752 High Compression Head. . « . « . ¢ v et vt v i it e oo v 1
124751 Gasket -Head . . ... ... c t e e e 1
124760 Main Jet Adjustment. . . . .. ... ¢t 0o e e e e 1
115110 Wheel Puller Complete . . . . .. ..o e 1
115115 SCrew. . « v v v v o v v o et e e 1
115116 Handle . .. ............ e e e et e e 1

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

93




LIGHTING SYSTEM

First Used on

ITEM PART PART NAME Qty. Serial Numbers
NO. NO.
FROM THRU
107749 Light Switch 6 & 12 Volt System + . . . ..« o0 v v v v v nn 1
107744 |[Tractor Lamp 6 Volt System (Gas Only). ......... . 2
110715 Tractor Lamp 12 Volt System (Diesel Only) ........ 2
112296 Tail Lamp 6 VOlt System .« « « v v v v v v v o v o v o v v o an 1
115602 Tail Lamp 12 Volt System (Diesel Only) ..... e e 1
119971 Spacer (Gas & Diesel). . . .. ... .0 ... s e 1
119972 [Backing Lamp 6 Volt System (Gas Only). ... ....... 1
120189 Backing Lamp 12 Volt System (Diesel Only) ... ..... 1
112339 Stop Light Switch (Gas & Diesel). . . . ... ... ...... 1
113964 |Wire - Lamp to Instrument . .. ... ) 1
103812 Wire - Switch to Switch. . ....... 1
110710 Swivel Washer. .. ...... .00 ... 2
107743 Bevel Washer . ..... e e v aee 2
113583 Rubber Grommet - 3/8" I D. ..... 6 & 12 Volt 2
107544 |Rubber Grommet - 1/4"I.D. ..... { System 2
107532 Support - Tail Lamp. ... ....... 1
HL-3550 |Clamp - 3/8"ID. ......... ... 6
114697 Fitting Bolt. .. ............ .. 1
126646 |Spacer - Head Lights . ......... ) 2

Always give the “Payloader” Serial Number with the Part Number

and Name of Items needed when ordering Repair Parts.

94



S6

18 8€8901 15 885¥01 6L ¥80¢€0T 69 16¥-SH
18 L€8901 29-6§ L LP0E01 69 LOP-SH
18 9€¢8901 FLG-8V-G¥ 895%01 LL eP0E0T
18 878901 29 669¥%01 18 Ge0¢€01
18 228901 €g 1vs¥01 SL 000¢€0T
18 L0890T S 01S¥01 1L 689¢-"TH
18 €08901 1L-69 09%%01 € - §€9¢-"TH
i8 92L901 1L-69 6S¥¥0 1 L 299¢-TH
18 61L901 S1-01 2I¥P01 29-L¥ L06201 ¥6
18 91L901 L 60%%01 29-LY 906701 -G1-11-6 06s¢-"TH
S 199901 ¥L 6¥E¥01 29-LY 1€%201 141 evse-"TH
(¥4 LT1S901 6L 6L0%01 29-L¥ 0eb201 S y16¢-"TH
G2 916901 6G-9¥ 01¥201 16 98¥%¢-TH
6€ P90 1 26 861201 18 a8¥%¢-"TH
6¢ €¥¥90T €1 660201 1L 262¢-TH
6¢€ 2¥¥901 €8-6¢ 260201 1L 162¢-TH
6¢€ 00%901 jor4 666¢01 1°X4 280201 92 061¢-"TH
6L G€Z2901 6-L 6¥6¢01 Y4 080201 1L €91¢-"TH
S8 1€2901 €2 €P6€01 °Y4 6L0201 1L 161¢-TH
G8 622901 QL 1¥6¢€01 18 ¥90201 L9 1281-TH
26 €G671901 L 0¥6¢01 26 0081-TH
6¢ 926¢01 €S ¥921-TH
6¢ 6Z6¢01 €S €921-TH
6¢ ¥26€01 1L-69 286101 L1 G¢Z1-TH
6¢ £26€01 26 96101
6¢ 226¢€01 68 6€LT01
S8 626901 6¢ 126€01 6¢ Z2LSI0T
a8 ¥084501 €S ¥06€01 S8 1€€101 L9 0LST-VH
L L8990T €q €06€01 68 091101 L9 9%P¥1-VH
L9 8L940T1 92 206€01 SL EETTOT L9 SYP1-VH
L9 LL9S0T 26 698¢0T S 220101 L9 1$%1-VH
L9 9L9501 6¢ 298¢01 L9 o¥¥1-VH
L9 GL990T1 92 L¥BE0T 3 09¢1-VH
L9 ¥L9901 69 LIBEOT €1-11 6L21-VH
L9 €L960T 69 G18¢01 92 PEI-X ST ¥LZ21-VH
L9 2L94901 ¥6-1L-69 218¢01 18 8221-VH
L9 1L9501 26 68L€01 18 €221-VH
€8 L09G0T 1 6LLE01 18 G1Z21-VH
6 896601 L G9L€01 el 2L6-SH V. 686-VH
L €96501 L €9LE0T L9 2¢6-SH €L 886-VH
1L 1$€901 01 09L€01 L9 1¢6~SH 11 £96-VH
L9 992501 01 66L€01 L9 0€6-SH €2 2¢6-VH
eL ¥¥0501 16 25LE01 L9 626-SH 11 826-VH
PL-cL 2€LE0T L9 826-SH ¥6-09 $¥88-VH
16 €TLEOT L9 926-SH $65-06 €88-VH
16 869¢01 L9 626-SH LZ-L1 S¥8-VH
o1 969¢01 L9 $26-SH LZ-L1 L08-VH
6L ¥P6¥01 €2 169¢01 L9 €26-SH €6-L1 008-VH
¥ 6SL¥01 16 €19¢01 L9 2¢6-SH €L 06L-VH
144 ¥SLYOT G2 99G¢01 L9 126-SH SI-01 29¢-VH
€e 60L%01 L9 86¥€01 L9 026-SH
1¢ 90L9%01 €L 26¥¢01 L9 616-SH
1€ SOLYOT L 06¥€01 L9 816-SH
LS ¥L9¥01 12 88¥%€01 L9 L16-SH 26 1V-0¢89-HD
8v €99%01 €L £8€E0T L9 916-SH €8-€9-6¢ 212-HD
LG €% ¥€9%01 ¥L-€L 08¢€01 L9 S16-SH £€8-€9-6€ 112-HD
LS €E9¥01 el 6LEEOT L9 ¥16-SH 26 S91-HD
65-09-6¥% €L 8LEEOT L9 €16-SH
-8¥-s¥- 1% 929¥%01 €L 2LEE01 L9 116-SH
65-8%-G¥ $19%01 € 122¢01 L9 ¥06-SH
LG-8%- €V LO9%01 68 Ge1e01 L9 206-SH ¥L 126-Nd
Iovd ‘ON LYVd Fovd ‘ON L¥Vd TOVvVd ‘ON 1LYVd Fovd ‘ON L¥VvVd

XIAN]I TVOIHYINAON




O

96

L;{Z? f:::g: 28 619801 ST PLYBOT 18 016201
8 819801 1L 29%801 I8 806L0T
IA4 0€€601 L8 L19801 S £9€801 18 906201
LS-¢¥% L72€601 L8 919801 €8 062801 18 506L01
29-Ly 97¢601 L8 $19801 6€ £€8780T 18 $06201
29 L8 €19801 6L 282801 1§ 98801
~LS-8¥-¢¥ qZ¢601 L8 219801 68 $22801 15 €$8L01
29-16 $Z€601 L8 119801 a8 122801 15 1$8L01
LS-8P-¢C¥ €2€601 L8 019801 LS 812801 1s 0¥8L0T1
09-s¥ ST€601 L8 609801 8¥-6 G12801 1L-69 GGLL01
29 21€601 L8 809801 G9 $17801 26 €SLL01
29 11€601 L8 109801 1€ 212801 1L-69 26LL01
29 0T€601 L8 909801 6L 981801 6 6¥%LL0T
Z9 60£601 8 S509801 6L S81801 v6 PHLLOT
29 80£601 L8 $09801 g $81801 v6 E€PLLOT
09-9% G0€601 L8 €09801 62 €81801 LZ-L1 PELLOT
8¥ 962601 L8 209801 6L-G€ Z8180T 27 689L01
8y 562601 L8 009801 6-L 181801 € L2901
0S 162601 L8 665801 6L 081801 6¢ S59.01
65-5¥ $L2601 L8 865801 16 $91801 L 8%9L01
S 1L2601 L8 L6G80T S €91801 15 L¥9L0T
1L 12601 L8 965801 16 291801 1L-69 829L01
66-G¥ 212601 L8 664801 68 091801 99 90901
6L 802601 L8 $65801 16 651801 0§ 166201
6L L0Z601 L8 £65801 16 LS180T 0§ 686L01
g 902601 L8 265801 vL SGT1801 0s 286L01
1L 102601 L8 165801 ¥S 261801 0s 9L6L0T
€1 281601 L8 065801 6L 1L 86GGLOT
€1 181601 L8 685801 -£6-8%-6€ 161801 ¥6 ¥¥SLOT
a8 161601 L8 886801 6 041801 b6 Z€5L0T
S8 9% 1601 L8 L8S80T €1-11-6§ 6%1801 S9 106201
6S-S¥ 0€1601 L8 986801 6L SH1801 o1 LEELOT
6L €21601 L8 G8S801 L? ZZ1801 01 9€€L0T
a8 $80601 L8 $84801 €2 811801 01 PeecLot
L1 950601 L8 £€8G801 62Z-61 L11801 6 LL2L01
68 6€060T L8 286801 6L-6§ €8 267L01
L8 086801 -GH-1€-62 €8 0s52.01
L8 615801 ~G2-€2-61 911801 €8 E€YZLOT
98 8LS80T LE ST1801 oI L22L01
LE £86801 98 LLS80T €5 %0801 €8 L81LOT
€2 G£6801 98 9L4801 6-L 6£0801 € 901L01
9L S16801 98 §LS801 61 810801 LL [ PA
ST 799801 98 $.5801 61 £10801 1s 201L01
L1 169801 18-98 €L6801 9L 280L01
LT 059801 98 705801 LL 180201
69 Z%9801 98 1L6801 9L 080L0T
L8 LE9801 98 0LG801 1§ LL6L01 LL-9L zLoL0t
L8 GE9801 98 695801 L9 LP6L01 LL 1L0L01
L8 $€£9801 98 L9S80 1 L9 9%6L01 LL-9L oLoLot
L8 2£9801 18-98 995801 L9 SP6L01 LL-9L 690L01
L8 1€9801 98 695801 L9 ¥$6L01 LL-9L 890L01
L8 629801 98 95801 L9 £¥620T 18 2¥0L01
L8 829801 L8-98 €96801 L9 Z¥6L01 18 1%0L01
L8 L29801 98 295801 L9 1%6L01 18 G€0L01
L8 929801 98 195801 L9 0%6L01 18 £€0L0T
L8 629801 98 095801 L9 8€6L0T 18 2¢0L01
L8 $29801 98 655801 1§ 816L01
L8 €29801 18-98 869801 19 L16L01
L8 229801 98 LG6801 15 916L0T
L8 129801 98 956801 18 ¥16201 LL LS690T
L8 029801 St ¥15801 18 £16201 LL 956901
ADVI ‘ON 1L3¥vd Fovd *ON 1UVvd aDvd *ON 1LUVd TIOVI “ON 19vd

panunuod - XHANI TVIOIYANWAN




L6

Sl LO9PTT SL 116211 LL GETOTT €9 8601
ST 909% 11 15 62¥C11 LL 2€10T11 €9 999601
ST G09% 11 L9 EHEZTT LL 1€1011 €9 P60 1
ol $OO¥T1 ¥6-1L 6€€211 LL 0ETO0TT €9 9601
6 109%11 ¥6 962211 LL 621011 €9 £P¥60T -
L1 8LGYTT ¥L 062211 LY Z¥001t €9 2¥¥601
09-9% 433481 S 882711 €9 1$%601
6 i 41440 L9 Py2211 29 0¥¥601
L1 62¥P11 L9 (224201 29 6EP601
68 8LEPTT 6 ogzz1t € 686601 29 LEV60T
1€ Z9¢¥T11 a8 881211 6L L68601 29 9¢¥601
6 ¥8Z%11 S8 a81211 6L 968601 29 qeEF601
6 082¥%11 €L 9L0211 6L 568601 29 PEV601
€L FIX4 48! L 0L0Z211 68 ¥68601 29 EEVO0T
6L 200%11 12-91 200211 1L L98601 29 62%601
6¢ 6598601 €9-8% LZP60T
6¢ 868601 19 129601
184 LS98601 LG-€¥ 0Z¥%601
¥6 PI6ETT 34 226111 el G€8601 09-4¥% 80¥601
Gl T19¢€11 €s L8111 L9 628601 LS~ 9% ¥0¥601
01 88GETIT <9 298111 I 86L601 LG-¢Y €0%601
¥6 €8GETT S 098111 a1 SLL60T 65-6¥% 10%60T1
9L 8IPeETT S 668111 01 65L601 69-S¥ 86€601
9L LIPELT S 0¢8TI11 S 61,601 09-9% 96€601
9L GIPEll L 08LITIT S 81,601 09-9% $6£601
9L yivell g EPLITIL 26-16 £8460T LGtV 26€601
9L EIPETT S EILTTT S 966601 LG-€V 16€601
9L AR 401 <8 T0LTTT 8y 915601 8y 06€601
9L TIPElT €z 169111 £9 $169601 €9 68€601
9L 60FETT 1 4] 286111 8v 116601 29 88¢601
9L 80%ET1 26 269111 8v 606601 29 L8€601
9L LOPETT S 8ZV111 234 805601 LS 68€60T1
9L 90%€T1 1L-69 ¥L2TT1 LS S6¥60T1 LS $8¢601
9L SOPETT LS ¥6¥601 €9 £€8€601
ST 99¢€Tl 19 06¥%601 29 18€601
£8-6¢ POZETT 29 L8%601 8V 08¢601
6L 86TCTT €9 98%601 29 6L€60T1
€1 691¢TI1 19 L660T1 LS a8¥%601 29 8L2601
€ PeETETT €2 206011 19 28%601 LS LLE6OT
a8 090¢TI ¥6 GTLOTT 29 18%601 29-8% 9L£601
st 120¢T11 v6 012011 8¥ 6L7601 54 GLE60T
el 600¢€T1 6¢ 899011 LG-¢Y LL¥601 29 2L€601
S9 7846011 09-9% 9L%601 09-9% 99¢601
G9 186011 09-9% SLYV601 Ly €9¢601
S9 08S0T1T 29 ¥LY601 69-S¥ 86¢€601
18 8€6211 S9 8LSOTT 09-9% 2L%601 LS LGE60T
26 €E6211 L L¥SOTI 19 0L%601 19 96€601
26 £€26211 68 816011 19 69%601 LS q9€601
6L ¥88211 LT GIG0TT 65-G% 89¥601 LS $9€601
[ L¥8Z11T LT P16011 6G-S¥ L9601 LS €Y £G9€601
68 628211 LT 116011 09-9% 29¥601 €9 29€601
68 878211 L 19%011 6G-S¥% 199601 29 19€601
L9 028211 ST 09%011 6G-G¥ 09%601 19 06€601
L9 618211 €T-11 861011 65-SY 6S¥601 29-8% L¥€601
€L 9¢L211 LL PLIOTI 6G-S¥ 86%601 29-66-9% 9%€601
€L ¥6G211 LL-9L Z2LI0TT 09-9% LGP601 LS S¥e60T
16 €8GZT1 LL 0LT0TT 09~9¥% 96¥%601 19 ¥Pe601
¥s 996211 LL 891011 69-S¥ SS¥P601 0s EVE6OT
¥q $9G6711 LL 8€I0TT 65-9¥ $a¥601 €9-29-19
1 4°] 296211 LL LETOTT 65-9¥ €e¥601 -LG-8¥-¢¥ 2¥%€601
9L 166211 LL 9¢T10T11 65-9% 199601 29 1¥€601
qJoOvd ‘ON 1L¥9Vd qADvd ‘ON LYUVvVd aJovd ‘ON 1L9Vvd anvd *ON L9VvVd

psnuijuod - XHAANI TVIIYANAN




NUMERICAL INDEX - Continued

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
114616 9 116237 46-60 116399 45 117123 27
114626 13 116238 45-59 116400 59 117144 27
114697 54-94 116239 45-59 116446 91 117192 37
114851 19-29 116240 46-60 116457 93 117366 21
114857 5 116243 45-59 116458 93 117378 13

116244 45-59 116547 41 117463 41

116246 46-60 116584 31 117498 92

116247 45-59 116593 35-37 117596 27
115110 93 116248 46-60 116594 31-35-37 117597 27
115115 93 116249 45-59 116595 31-35-37 117610 31
115116 93 116250 45.59 116596 31-35-37 117913 13
115295 3 116260 48 116598 33-35
115360 93 116261 47 116599 23-31
115361 93 116265 57 116605 29
115363 75 116266 47 116609 29
115364 75 116267 47 116610 29 118046 37
115451 31-35-37 116269 48 116611 29 118060 37
115452 31 116270 47 116613 35 118062 37
115454 31 116271 48 116614 35 118126 41
115489 31-33-35 116272 49 116615 35 118356 69
115602 94 116273 43 116616 35 118418 50
115605 69 116274 49 116617 31 118432 54
115640 85 116275 49 116618 31 118491 39-51-65-
115641 85 116276 50 116619 31 83-85-89-
115642 85 116278 49 116621 31 91
115643 85 116279 50 116623 33-35 118492 39
115649 85 116280 50 116624 33 118494 17-53
115656 85 116281 50 116625 31 118526 19
115657 85 116282 50 116626 33 118667 89
115658 85 116284 50 116627 33 118681 89
115717 81 116288 49 116628 33 118682 89
115718 81 116289 49 116629 33 118683 89
115719 81 116290 49 116630 35 118691 91
115720 81 116291 50 116631 35 118731 3
115721 81 116292 50 116634 31 118758 3
115722 81 116293 50 116638 35 118759 3
115723 81 116294 50 116639 35 118773 27
115724 81 116296 50 116640 35-37 118834 11
115913 48 116298 50 116641 29 118866 19
115920 48 116299 49 116716 19-29 118921 13

116300 45-59 116718 33

116301 46-60 116760 69-71
116016 48 116302 45-59 116820 65
116108 73 116303 45-59 116821 65
116148 35-37 116363 57 116822 65 119056 85
116152 19 116364 63 116823 65 119057 85
116221 46-60 116365 63 116824 65 119059 17
116222 45-59 116367 57 116825 65 119085 19
116223 46-60 116369 62 116826 65 119086 19
116224 45.59 116370 62 116827 65 119087 19
116225 45-59 116371 63 116828 65 119088 19
116226 45-59 116372 62 116829 65 119089 7-9
116227 45-59 116374 57 116830 65 119091 19
116228 45-59 116376 57 116831 65 119092 19
116230 46-60 116377 57 119093 19
116231 45-59 116378 43-60 119094 19
116232 45-59 116379 43-57 119095 19
ha | mmloHRR | B opme | on | e |

- 117099 27 119098 23

116235 45.59 116387 50 117117 27 119099 23
116236 45-59 116396 50 117118 27 119102 23

98

O



66

€6 26L%21 1€ gLeezl 6L qL1221 62 2¢2021
€6 165,921 St LLee?l 69 yLizel 62 1€2021
6L 8¥LYC1 €111 €0ee?l L €L12?l 62 0€20¢1
SS 869%21 e1-11 662¢£21 € 861221 S 861021
€S 8¥9¥eI 1€-¢€2 867¢21 € €80221 1L=69 L6101
1] Zy9vel €T1-11 1peet € 260221 6 681021
€5 %9921 69 oveezt €9 szroct
L1 8¢e9¥71 S8 9€2¢21 LS vZroct
€S €e9vl S yeZell 8¥ gzroet
€S 2e9¥?1 1L-69 181¢21 154 1z1oer
127} 129%21 €1-11 19121 12 8¥6121 184 100021
€S ¥09¥21 69 yoreet 12 Ly6121
€S 865%21 69 €e1¢e21 12 9¥6121
€9 L6G921 26 GT1€21 62 806121 ¥6 ZL6611
€4 969¥21 26 1488%41 92 16¥121 6 L6611
€S S69¥21 26 L6021 L osviet 62 006611
€q ¥6S¥21 € 890¢71 o1 16€121 €1 L68611
L1 069%21 ST LS0¢€21 S ¥02121 €1 968611
L1 L8S¥21 12 110€21 el G686T1
€S 986¥21 12 010¢21 €1 768611
1% €86¥21 12 600€21 (24 €68611
LT 285%21 S9 L00¢21 €1 268611
€ LPSP2I St 900¢21 sy 0€6021 el 168611
€S 6€9¥21 1€ 016021 26 288611
S c6¥b21 €9 699021 26 188611
18 2L¥P21 S L66221 29 S0¥%021 26 088611
6¢ SZPP1 ¥ 966221 €€ 682021 Z6 €L86T1
6¢ IXA 4 4AN € 196221 Le 612021 26 2L8611
6¢ 11%%21 € 996221 LE 1L2021 16 269611
6¢ eov¥el € 996221 Le 892021 61 GL96T1
6¢ 0o¥¥21 26 8€6721 LE 192021 ¢4 G99611
£9-8¥ L6EVZT 26 GL8221 Le 992021 184 129611
€9-8% yoevet 26 ¥L8221 LE $92021 6L 685611
92 28¢%21 Z6 €L8221 1% ¥92021 LI 286611
92 L9eP21 26 0L8221 St €92021 ¥ YLGOTT
] 692%21 26 698221 S¢ 292021 14 0TS611
99 6£2%21 61 8LLZZI S€ 192021 1 X4 869611
S9 L22%21 12 19L221 LE 092021 1 X4 L6¥6T1
S9 002%21 1¢ 1€L221 62 862021
] 9L1%21 61 069221 62 L62021 1X4 y6v611
S 941921 6 €L9221 1% 962021 1 X4 €6P611
S9 251%21 6 2L9221 Le €62021 1 X4 16%611
s9 6¥v1%21 LT 0£9221 Le 262021 61 68¥611
S LYI¥21 L 6279221 LE 152021 Y4 88F611
] 148441 6L 169221 Le 0682021 1 X4 L8F6TI
6 48 4A1 12 06¥%221 Le 6%2021 € €8PO6TT
61 L9vzel 62 8¥2021 184 662611
6L €6v221 62 L¥2021 1L veTOTI
12 0s¥221 Le 9%2021 1L €ETHTI
26 006¢€21 61 29¢€221 2% S$2021 1L T€26T1
69 ovLeel 61 09¢221 3% ¥¥eozt 61 9LI6TI
1L 02L¢21 61 66€221 62 £¥2021 61 €91611
1L-69 STLE21 6-L LG9e221 62 Z2¥2071 61 6GT6TT
¥s ¥0LEZT 12 96¢221 62 192021 61 8GI6TI
6 §09¢21 €L ¥9e221 62 0¥2021 61 LGT6TT
L1 986¢€21 12 £6ee?l 2¢ 6€20721 61 pSI611
18 L9621 6-L yyeeet (43 8€2021 61 €GT611
L s146¢21 16 60€221 (4% L€2021 1 X4 161611
1L-69 (434 X2 26 €0¢€221 (4% 9€2021 61 6€T6TI
12 16%¢€21 €L 222221 62 ¥£2021 61 8EI611
6L (A8 4 %A 1L-69 8122?21 62 €€2021 14 SOT6TI
anvd ‘ON 1L9Vd aFovd ‘ON 1LYVd Jovd ‘ON LYVd Jovd ‘ON L3Vd

panupjuo) - XHANI TVIIHYINAN




NUMERICAL INDEX -

Continued

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
124759 51 126867 55
124760 93 126868 55
124771 17 126869 55
124910 13 126870 55
124966 41 126871 55

126872 55
126873 53
126874 55
125003 29-37 126893 73
125098 17 126954 74
125235 65 126963 15
125236 26 126979 3
125299 25
125307 217
125310 27
125318 74 127107 7
125319 5 127120 21
125373 71 127122 13
125375 25 127269 41
125422 65 127357 51
125425 74 127360 9
125426 74 127361 9
125433 86 127374 10
125434 53 127626 19
125436 53 127629 19
125576 17 127727 41
125577 17 127728 41
125701 65 127729 41
125749 87 127992 21
125806 23
125831 23
125894 86
125895 86 -87
125994 63
125995 63
125996 63
125997 63
126373 5
126405 69-71
126412 69-71
126440 21
126563 29-35
126646 94
126813 41
126815 4]
126816 41
126819 41
126820 41
126821 41
126851 23
126852 23
126859 55
126860 55
126861 55
126862 55
126863 .. 55
126864 ' 55
126865 55
126866 55
100




